Parts

Manual
1S5100Z Series

Zero-Turn Riding Mower

Models:  Description:

5900507 1S5100Z Series w/ Caterpillar Diesel & ROPS Export (1IS5100ZC33D ANSI)

5900979 1S5100Z Series w/ Caterpillar Diesel, 61" Mower Deck & ROPS Export (1S5100Z/C33D61 ANSI)
5900995 I1S5100Z Series w/ Caterpillar Diesel & ROPS Export (155100ZC33DCE)

5900996 1S5100Z Series w/ Caterpillar Diesel, 61" RD Mower Deck & ROPS Export (1551002C33D61RDCE)
5901011 1S5100Z Series w/ Caterpillar Diesel & ROPS (1S5100ZC33D)

5901013 1S5100Z Series w/ Caterpillar Diesel, 61" Mower Deck & ROPS (1S51002C33D61)

5900591 72" Mower Deck (5100/72)

5900592 72" Rear Discharge Mower Deck (5100/72RD)

5900997 61" Rear Discharge Mower Deck - Export (5100/61RDCE)

5900998 72" Rear Discharge Mower Deck Export (5100/72RDCE)

5901010 72" Mower Deck - Export (5100/72CE)

Briggs and Stratton Power Products Group, LLC.

5375 North Main Street

Munnsville, NY 13409 USA 5102957

800-933-6175 Revision L
Rev. Date: 4/27/12

TP 400-7471-L-5Z-F







Table Of Contents

MODEL COMPONENTS PAGE
Main Frame & Front SUSPENSION GIrOUP ......ccoeeiiiiiieiieee e, 4
HoOd, BUMPET & SHiI€IAS GIrOUD ...ccciuiiiiiiiiite ittt ettt ettt e e et en e e e seb e e e ek b et e s eanr e e e s nnnneeeaanreeeeans 6
Seat MOUNE & FIOOT GIOUP ...ttt ettt ettt e et e e ea bt e e e et e e oo s et e e e aa s et e e et e e e e asne e e e et e e e nnnne e e nannes 10
ROII Bar & S€at BEIE GrOUP .......ccoiiiiiiiie ettt e e e e ettt e e e e e e e et e aeeeeeeesabaeeeeeeeesatbaeaeeaeeesansssrseeeaeeseannns 12
Seat CoOMPAMMENT GIOUD .....uuviiiiie it ee e e e ettt e e e e e e e et e e e e e e e e e ttbeeeeeaeeesatteseeeeeeesaassasaeeaeaeseasssbseeeaeeeesanteeeeaeeaansnsreneas 14
Fuel Supply Hose & Tank Replacement PartS GrOUD ..........ccuiiiiiieiiiiiie ettt ettt ettt nnee e s anne e e e 16
FUEI TanK & IMOUNE GIOUD ...ttt et ettt e et e oot e e e ettt oo bttt eea kb et e e ea st et e e b bt e e e anb et e e nnte e e s nnneeeean 18
[a TS (U aa (T a1 @] gl fo B =T a1 I €1 o U o PSRRI 20
ENngine & Radiator ACCESSOMES GIOUP .....ceeiieiiiiiiiiitie ettt et eeeeaa e teeeeeae e e s e e eaeeeeeaaaeaaaaneeeeeaaaeaeaaansssseaaaaasaaannsseeeaaaeaaaannees 22
ENGINE & MOUNE GIOUP ...ttt ie e e e ettt e ettt e e e e ettt e e e e e e taeeeeaeeeseassseaeeeeeesaassssseeeaeeeasbeseeeeaeesansssseeeaeeseansnsbnnaeaans 26
PTO ClIULCh & ANCROT GIOUP ....iiiiiiiiie ettt e e e ettt e e e e ettt e e e s e e st eeeeeeeaaaaatbeaeaaeeas s nssssseeaeassnsbaeeaeaseesnnssssseaeeeesennsnnnns 28
PUMP MOUNT & DIVE GIOUD .....eieiiiiiee ettt ettt ee e e ettt e e bttt oo b bt e £ ettt e e ehb e e e e eab bt e e e aab et e e eab e e e e e aab e e e e eabeeeennnnes 30
1Y Lo} 10 g @7 o] a1 1 (o] I €1 o 1H o TR 32
Hydraulic Group - S/N: 2015381236 & BEIOW ......coiiiiiiiiiiieie et e e st e e e e e s e et e e e e e e e s enraeaeeeeas 36
Hydraulic Group - S/N: 2015381237 & ADOVE .......uuiiiiieiieeeee ettt e e e e e e e et e e e e e e e e e etbaeeeeaeeeseantbareeeeeeeeaannnens 40
(=T o T ST =1 Gl 1o T o T 42
T TS U] o= g IS 1) I €1 o TU PRSP PPP PR 44
D =Ted [ I ] 0T o RSP UERRTRN 46
(C 1T 14 o) Q€ (o U] o R PP PP PU PP PPRPIN 50
WHEEIS & TIrES GIOUD ....cciiiiiiiiiiiee e e e e ettt et e e e e ettt e e e e e ee it b be et e e e e e e st aaaeeeeeeesasaeseeeaeeeeeasassseseeaeeessansbasseesenssssseeeeeeeeasnsrnnens 52
[Tz o = oo PSPPSRI 54
Decals - Safety & OPEratiON ............ueiiiiiiiiiie ettt et e e e bt et ettt ettt e e e b e e et e 56
Decals - Safety & Operation (EXPOrt MOGEIS) .......coiuuiiiiiiiiieiiie ettt e s b e e b e 58
61" & 72" Mower Deck - ROIIEIS & CASLEIS ......coiiiiiiiiiiee ettt e ettt e e e e e et te e e e e e e eaaanaeae e e e s s nnbseeeeaaeeeannnnneaeaan, 60
61" & 72" Mower Deck - HANGEN ChaiNS ..ottt e e e et e e e e e e e ettt e e e e e e e eanataeeeeaeeesnnaaeaeeen, 62
61" Mower Deck - PUIIEYS, BEIE & IAIET ...........uueiiiiieiieeeee ettt e e e et e e e e e e s ettt e e e e s e e s sasbaeeeeesntsneeaeeeeaas 64
61" Mower Deck - Housing, Covers, Spindles & Blades - Side DiSCharge ............ccccoueeiiiiiiiiiiiiiiee e 66
61" & 72" Mower Deck - Rear MOUNE BArS ..........eiiiiiiiii et e ettt e e e e ettt e e e e e nte e e e e e e e e s annseeeeaaaaaaann 68
61" Mower Deck - Housing, Covers & Spindles - Rear DISCharge ..........oocueeiiiiiiiiiii e, 70
72" Mower Deck - Pulleys, Belt & IAIEF AMM ... e e e e e et e e e e e e e abe b e e e e e e eeesaabeeeeeeaensreneas 72
72" Mower Deck - Housing, Covers & Spindles - Rear DISCharge ..........ccccuvviiiiiiiiiiiiiie e, 74
72" Mower Deck - Housing, Covers & Spindles - Side DISCharge ..........cooooiiiiiiiiiii et e e e 76
Electrical Schematics - S/N: 2015208487 & BEIOW .......ceoiiiuiiiiiiiiei ettt e e e e et e e e e e e s e e e e e e s eannnereeeaaeeeannnees 78-83
Electrical Schematics - S/N: 2015208488 & ADOVE .........uiiiiiiiiiiiiiiiie et e ettt e e e e e e eeeee e e e s nnaseeeeaaeeaannssneeaaans 84-89

Torque Specification Chart ........ ..o e Inside Back Cover



Main Frame & Front Suspension Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5302454

The above parts group applies to the following Mfg. Nos.:
5900996 (1S51002C33D61RDCE)

5900995 (1S5100ZC33DCE)

5900507 (1S5100ZC33D ANSI)

5901013 (1S51002C33D61)

5900979 (1S51002/C33D61 ANSI)

5901011 (1S5100ZC33D)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 4 TP 400-7471-L-5Z-F

— —~ —~ —



Main Frame & Front Suspension Group

REF NO PART NO.

1 5020095

2 5020884

3 5021072

4 5022039

5 5022842

6 5025013X16
7 5025013X18
8 5025093

9 5025156

10 5025265X28
11 5025284

12 5025394

13 5025448

14 5025160

15 5025449

16 5020883

17 5025457

18 5046093

19 5100882
20 5101003
21 5402206B
22 5402216B
23 5402217B
24 5407418B

Footnotes

QTy.

il A B o I SN \ G T SN \C T o R S = T L "2 A C I \C T~ \ O I - A 0}

DESCRIPTION
GREASE FITTING, 1/4-28 STRAIGHT
BEARING, TAPERED ROLLER, 1
SEAL, GREASE
BALL JOINT, 3/4-16, MALE
COIL-OVER SHOCK ASSEMBLY
BOLT, 3/8-16 X2 GD5 YZ
BOLT, 3/8-16 X 2-1/4 GD5 YZ
NUT, 3/4-16 HEX JAM
WASHER, 3/8 SAE
BOLT, 3/4-16 X 3-1/2 YZ GD5
NUT, 3/4-16 HEX NYLON LOCK
NUT, 3/8-16 HEX NYLOCK FLANGE
NUT, 3/4-16, HEX JAM NYLON LOCK
WASHER, 3/4 SAE
WASHER, BELLEVILLE - 1.500 X .755
BEARING CUP
BOLT, 1/4-28 X 1/2, GD5 YZ
SPACER, .75 X 1.50 X 1.00, CZ
CAP, CASTER SPINDLE, LOW PROFILE
SAFETY WALK, 1S5000 A-ARM STEP
WELD, CASTER YOKE -RED
WELD, SUSPENSION ARM, LH - RED
WELD, SUSPENSION ARM, RH - RED
WELD, MAIN FRAME 1S5100Z - RED

The above parts group applies to the following Mfg. Nos.:

5900996 (1S5100ZC33D61RDCE)

5900995 (1S5100ZC33DCE)
5900507 (1S5100ZC33D ANSI)
5901013 (1S5100ZC33D61)

(

5900979 (1S5100Z/C33D61 ANSI)

5901011 (1S5100ZC33D)

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

TP 400-7471-L-5Z-F



Hood, Bumper & Shields Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5302618

1

1
\
_»

The above parts group applies to the following Mfg. Nos.:
5901013 (1S51002C33D61)

5901011 (1S51002C33D)

5900995 (1S5100ZC33DCE)

5900996 (1S51002C33D61RDCE)

5900507 (1S5100ZC33D ANSI)

5900979 (1S5100Z/C33D61 ANSI)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 6 TP 400-7471-L-5Z-F

— —~ —~ —



Hood, Bumper & Shields Group

REF NO PART NO. QTy. DESCRIPTION
1 5400341B 1 WELD, CENTER BUMPER 1S5000 - RED
2 5400343B 1 WELD, BUMPER SIDE RH IS5000 - RED
3 5400345B 1 WELD, BUMPER SIDE LH 1S5000 - RED
4 5401547B 1 WELD, MUFFLER GUARD, IS5100ZCE
5 5025156 16 WASHER, 3/8 SAE
6 5025394 18 NUT, 3/8-16 HEX NYLOCK FLANGE
7 5025013X14 2 BOLT, 3/8-16 X 1-3/4 GD5
8 5047199 2 SPACER, .38 X .50 X .75
9 5061833 2 SPRING, HOOD LATCH
10 5022807 4 BUMPER, RUBBER, 5/16-18
11 5025392 14 NUT, 5/16-18 HEX NYLOCK FLANGE
12 5400255B 1 WELD, BUMPER, SERVICE 1S4500 - RED
13 5025018X14 4 BOLT, 1/2-20 X 1-3/4 GD8 YZ
14 5025158 8 WASHER, 1/2 SAE
15 5025098 8 NUT, 1/2-20 HEX NYLON LOCK
16 5023484 6 PLUG, PANEL, 1.25 - BLACK
17 5025356 2 BOLT, 3/8-16 X 3/8, 1/2 SHOULDER
18 5100266 1 BOLT/WASHER ASM HOOD LATCH
19 5400937B 1 WELD, MOUNT HOOD LATCH - RED
20 5100265 1 HOOD LATCH, IS5000
21 5025010X6 6 BOLT, 1/4-20 X 3/4 GD5 YZ
22 5025154 8 WASHER, 1/4 SAE
23 5025011X8 17 BOLT, 5/16-18 X 1 GD5 YZ
24 5025155 16 WASHER, 5/16 SAE
25 5400926B 1 WELD, SKID PLATE - RED
26 5025013X10 4 BOLT, 3/8-16 X 1-1/4 GD5
27 5025095 2 NUT, 1/4-20 HEX NYLON LOCK
28 5100178 1 SHROUD, RUBBER 1S5000Z
29 5044617 1 WASHER, .34 X 1.25 X 10 GA
30 5061268B 1 BAR, RUBBER SUPPORT SIDE
31 5400813B 1 SHROUD, SUPPORT
32 5022308 10 BODY CLIP, 5/16-18-7GA MATERIAL
33 5025145X6 2 BOLT, 5/16-18 X 3/4, CARRIAGE
34 5100010 1 PIN, LATCH, SPR LOADED-PULL ACT
35 5025430 2 CLAMP, 5/16, DOUBLE, WIRE & TUBE
36 5025010X8 2 BOLT, 1/4-20 X 1, GD5
37 5025126 2 NUT, 1/4-20 HEX SERR. FLANGE
38 5400625B 2 PLATE, BUMPER MOUNT - RED
39 5025018X10 4 BOLT, 1/2-20 X 1-1/4 GD8 YZ
40 5401140B 1 SHIELD, DEBRIS - RED
41 5025013X8 10 BOLT, 3/8-16 X 1 GD5 YZ
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901013 (1S51002C33D61)

5901011 (1S51002C33D)

5900995 (1S5100ZC33DCE)

5900996 (1S51002C33D61RDCE)

5900507 (1S5100ZC33D ANSI)

5900979 (1S51002/C33D61 ANSI)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 7 TP 400-7471-L-5Z-F

— —~ —~ —



Hood, Bumper & Shields Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5302618

1

1
\
_»

The above parts group applies to the following Mfg. Nos.:
5901013 (1S51002C33D61)

5901011 (1S51002C33D)

5900995 (1S5100ZC33DCE)

5900996 (1S51002C33D61RDCE)

5900507 (1S5100ZC33D ANSI)

5900979 (1S5100Z/C33D61 ANSI)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 8 TP 400-7471-L-5Z-F

— —~ —~ —



Hood, Bumper & Shields Group

REF NO PART NO. QTy.

42 5022883X35 1
43 5044609 2
44 5402310B 1
45 5402313B 1
46 5402314B 1
47 5402323B 1
48 5023236 1
49 5044959 2
50 5403867B 1
51 5403866B 1
52 5403870B 1
53 5407948B 1
54 5407949B 1
55 5025577 1
56 5025576 1
57 5025575 1
58 5025574 1
59 5025573 1
60 5025391 8
61 5025179X6 2
62 5025271 2
63 5023499 2
64 5025299X4 4
65 5022883X34 1
66 5402315 1
67 5402316 1
68 5402317 1
69 5402325 1
70 5402326 1
71 5402324 1
72 5409450B 1
73 5409451B 1
74 5409449B 1
75 5025010X6 2
76 5025139 1
77 5025011X12 1
Footnotes

DESCRIPTION
CAP, EXPANSION TANK
SPACER, .52 X 1.00 X .38, CZ

BRACKET, COOLANT RESERVOIR - RED

WELD, SOUND BAFFLE, LH - RED
PLATE, SOUND SHIELD, RH - RED
PLATE, HOOD, SOUND SHIELD - RED
GROMMET, 3/4

SPACER, .38 X .50 X 1.00

WELD, SHROUD CHANNEL - RH - RED
WELD, SHROUD CHANNEL - LH - RED
WELD, HOOD, 1S5100ZCE - RED

PLATE HOOD LOCKING LATCH, CE - RED

PLATE CLIP LOCK, CE - RED

DZUS, RETAINER, PUSH-ON, SS
DZUS, RECEPTACLE, CLIP-ON, D8
DZUS, 1/4 TURN FASTENER, D8X16MM
DZUS, CUPPED WASHER

DZUS, EJECTOR SPRING

NUT, 1/4-20 HEX NYLOCK FLANGE
SCREW, #10-24 X 3/4 ROUND PHILLIPS
NUT, #10-24 HEX NYLON LOCK
WASHER, #10 SAE

SCREW, 1/4-20 X 1/2" ALLEN BH
EXPANSION TANK, COMPLETE

FOAM, SOUND BAFFLE, LH

FOAM, SOUND SHIELD, RH

FOAM, SOUND SHIELD

FOAM, HOOD, SOUND SHIELD, LH
FOAM, HOOD, SOUND SHIELD, RH
FOAM, HOOD, SOUND SHIELD
BRACKET, HOOD PROP, POCKET
WELD, HOOD PROP, 1S5100
BRACKET, HOOD PROP, RETAINER
BOLT, 1/4-20 X 3/4 GD5

NUT, 5/16-18 HEX SERRATED FLANGE
BOLT, 5/16-18 X 1-1/2 GD5 YZ

The above parts group applies to the following Mfg. Nos.:

5901013 (1S5100ZC33D61)
5901011 (1S5100ZC33D)
5900995 (1S5100ZC33DCE)
5900996 (1S5100ZC33D61RDCE)
5900507 (1S5100ZC33D ANSI)
5900979 (1S5100Z/C33D61 ANSI)

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

— —~ —~ —

TP 400-7471-L-5Z-F



Seat Mount & Floor Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5302455

The above parts group applies to the following Mfg. Nos.:
5900996 (1S51002C33D61RDCE)

5900979 (1S51002/C33D61 ANSI)

5901011 (1S5100ZC33D)

5901013 (1S51002C33D61)

5900507 (1S5100ZC33D ANSI)

5900995 (1S5100ZC33DCE)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 10 TP 400-7471-L-5Z-F



Seat Mount & Floor Group

REF NO PART NO.

1 5022612

2 5022798

3 5022853

4 5025011X8
5 5025013X28
6 5025013X48
7 5025155

8 5025156

9 5025326
10 5025392
11 5025394
12 5046586
13 5100999
14 5101007
15 5102760
16 5407408B
17 5407419B
18 5102760X1
19 5102760X2
20 5102760X3
21 5102760X4

Footnotes

QTy.

M e )00 = WA 2NN AN

DESCRIPTION
BUMPER, RUBBER 5/16-18
SPRING, COMP, .835 X.105 X4.26
WRENCH, SPANNER, CZ (NOT SHOWN)
BOLT, 5/16-18 X 1 GD5 YZ
BOLT, 3/8-16 X 3-1/2 GD5 CZ
BOLT, 3/8-16 X 6 GD5 YZ
WASHER, 5/16 SAE
WASHER, 3/8 SAE
WASHER, .39 X2.00 X X .14
NUT, 5/16-18 HEX NYLOCK FLANGE
NUT, 3/8-16 HEX NYLOCK FLANGE
SPACER, .38 X .50 X 5.06

SAFETY WALK, FLOOR PLATE, 17.13 X 11.50
SAFETY WALK, FLOOR REST, 17.13 X 6.00

SEAT, 1110EVC, COMPANION

PLATE, FLOOR DETAIL IS5100Z - RED
WELD, SEAT PLATE 1S5100Z - RED
SEAT BACK COVER (NOT SHOWN)
SEAT CUSHION (NOT SHOWN)

ARM REST, COMPANION (NOT SHOWN)
SLIDE RAILS (NOT SHOWN)

The above parts group applies to the following Mfg. Nos.:

5900996 (1S5100ZC33D61RDCE)
5900979 (1S5100Z/C33D61 ANSI)

5901013 (1S5100ZC33D61)
5900507 (1S5100ZC33D ANSI)
5900995 (1S5100ZC33DCE)

(

5901011 (1S5100ZC33D)
(
(

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

11

TP 400-7471-L-5Z-F



Roll Bar & Seat Belt Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

IMPORTANT NOTE:
Contact Ferris Industries Service Department
at 1-800-933-6175 ext. 709 for ROPS
replacement parts. You must provide the
Custom Products serial number for the

ROPS system.

9

\

Roll Bar Hardware Bag
(not shown)

The above parts group applies to the following Mfg. Nos.:
5900979 (1S51002/C33D61 ANSI)

5901013 (1S5100ZC33D61)

5901011 (1S5100ZC33D)

5900995 (1S5100ZC33DCE)

5900996 (1S5100ZC33D61RDCE)

5900507 (1S5100ZC33D ANSI)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 12 TP 400-7471-L-5Z-F

— —~ —~ —



Roll Bar & Seat Belt Group

REF NO PART NO. QTy.

1 - 1
2 5100079 2
3 5100383 2
4 - 6
5 - 2
6 - 1
7 - 1
8 - 4
9 5100379 1
10 5100139 1
10 5100397 1
11 5025013X8 4
12 5401086B 2
13 5025394 4
14 5025156 4
15 5100267 2
16 5025396 2
17 5100545 2
18 5100187 1
Footnotes

* Not serviced. For replacement hardware, you must purchase the Roll Bar Hardware Bag (Ref. No. 9).

DESCRIPTION
ROLL BAR TOP LOOP (See Drawing Note)
PIN, Hitch, Black W/ Plastic Lanyard
RUBBER BUMPER
*NUT
*BOLT
ROLL BAR POST, RH (See Drawing Note)
ROLL BAR POST, LH (See Drawing Note)
*BOLT
ROLL BAR HARDWARE BAG (Includes hitch pins)
SEAT BELT ASSEMBLY, Standard (Includes mounting hardware)
SEAT BELT ASSEMBLY, Extra Long (Includes mounting hardware)
BOLT, 3/8-16 x 1"
MOUNT, SEAT BELT - RED
NUT, 3/8-16 Hex Nylock Flange
WASHER, 3/8" SAE
SCREW, 1/2-13 X 1" SHCS
NUT, 1/2-13 NYLOCK FLANGE
RUBBER WASHER
ROPS, COMPLETE IN BOX, 1S5100Z

The above parts group applies to the following Mfg. Nos.:

5900979 (1S5100Z/C33D61 ANSI)
5901013 (1S5100ZC33D61)
5901011 (1S5100ZC33D)
5900995 (1S5100ZC33DCE)
5900996 (1S5100ZC33D61RDCE)
5900507 (1S5100ZC33D ANSI)

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

13

TP 400-7471-L-5Z-F



Seat Compartment Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

See Hydraulic
Group
See Hydraulic
Group

The above parts group applies to the following Mfg. Nos.:
5901011 (1S51002C33D)

5900507 (1S5100ZC33D ANSI)

5901013 (1S5100ZC33D61)

5900996 (1S51002C33D61RDCE)

5900995 (1S5100ZC33DCE)

5900979 (1S5100Z/C33D61 ANSI)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 14 TP 400-7471-L-5Z-F

— —~ —~ —



Seat Compartment Group

REF NO PART NO. QTy. DESCRIPTION
1 5021397 2 GROMMET, 1-1/4
2 1722009 1 STRAP-BLACK RUBB
3 - 1 BATTERY, 12V (BCI58, 500 CCA)
4 5025155 4 WASHER, 5/16" SAE
5 5025011X8 4 BOLT, 5/16-18 X 1" GD5 YZ
6 5025392 4 NUT, 5/16-18 NYLOCK FLANGE
7 5025154 2 WASHER, 1/4" SAE
8 5025010X6 2 BOLT, 1/4-20 X 3/4" GD5 YZ
9 5401130B 1 MOUNT, OIL FILTER - RED
10 5025013X14 4 BOLT, 3/8-16 X 1-3/4" GD5
11 5022437 1 CAP, 2-1/2" VENTED
12 5044959 4 SPACER, .38 X .50 X 1.00
13 5025401 4 WASHER, 3/8" USS
14 5025394 4 NUT, 3/8-16 HEX NYLOCK FLANGE
15 5025169 2 WASHER, 1/4 LOCK
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901011 (1S51002C33D)

5900507 (1S5100ZC33D ANSI)

5901013 (1S5100ZC33D61)

5900996 (1S51002C33D61RDCE)

5900995 (1S5100ZC33DCE)

5900979 (1S51002/C33D61 ANSI)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 15

TP 400-7471-L-5Z-F



Fuel Supply Hose & Tank Replacement Parts Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

LH Supply .
-
e |

\
\ Y

NS
LH Fuel Tank | PP
\ (!
‘ “== 1 LH Vent
| R4
7
\
3. B
[
6
LH Supply

= — 12

T \
IR F: |
| i - 7N |
IR “ RH Supply
e
[ ’ \,' ! “
T ; /
| L= /
| e AN /' RH Fuel Tank
Lo ) ”
RH Vent \\ I |
f
RH Return \ e
\—/ N T
[CT T T s s s sy
o [ Water Seperator Mount |
é”g@] :|/ 81 |00 %%“ﬁfﬂﬁ (S/N: 2013952543 & |
N © 12470 O 252& o7 Above) Located under |
B } seat plate |
O g e e
I 9.2
7 3 RH Supply

12— = /

13 \g:u [0 RH vent 16
RHR :7\5;:um Ji]
eturn 9
19 \ \
12 1 15
_—18
3 3
\m om/

To Fuel Pump Inlet

From Injector Tube Outlet

The above parts group applies to the following Mfg. Nos.:

5900996 (1S5100ZC33D61RDCE)
5900507 (1S5100ZC33D ANSI)
5900979 (1S5100Z/C33D61 ANSI)
5901013 (1S5100ZC33D61)
5900995 (1S5100ZC33DCE)
5901011 (1S5100ZC33D)

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

— —~ —~ —

16

TP 400-7471-L-5Z-F



Fuel Supply Hose & Tank Replacement Parts Group

REF NO PART NO. QTy. DESCRIPTION
1 5600050 5 GROMMET
2 5023060 2 VALVE, Fuel Shut Off
3 5022922 11 CLAMP, #4 Hose
4 5050919X26P5 1 HOSE, 3/8" FUEL, 26.50"
5 5022920 1 FITTING, TEE, 3/8" Hose
6 5050919X3P5 1 HOSE, 3/8" FUEL, 3.50" (S/N: 2013952542 & Below)
7 5022708 2 FITTING, 1/4" NPT, 90 Deg.
8 5022926 1 FILTER/WATER SEPARATOR ASSEMBLY, Complete
8 5022926X1 1 FUEL FILTER
8 5022926X2 1 O-RING SEAL (between filter and bowl)
8 5022926X3 1 BOWL
9 5050919X54 1 HOSE, 3/8" FUEL, 54.00" (S/N: 2013952542 & Below)
10 5050919X35 1 HOSE, 3/8" FUEL, 35.00
11 5050831X16 2 HOSE, 1/4" FUEL, 16.00"
12 5020835 3 CLAMP, Hose
13 1674231 2 ELBOW FITTING
14 - 1 SEE REF # 16
15 - 2 SEE REF # 16
16 5101158 1 HOSE ASSEMBLY
17 - 1 SEE REF # 16
18 5050831X33P5 1 HOSE, 1/4" FUEL, 33.50"
19 5050861X25 2 LOOM, 5/8" 1.D., 25
20 5404079 2 VENT TUBE, DIESEL
21 5600160 1 KIT, FUEL TANK VENT LINE (Includes Ref Nos 1, 3, 11 - 13 & 20)
22 5050919X5P5 1 HOSE, 3/8" FUEL, 5.5" (S/N: 2013952543 & Above)
23 5050919X56 1 HOSE, 3/8" FUEL, 56" (S/N: 2013952543 & Above)
24 5406039B 1 MOUNT, WATER SEPERATOR - RED (S/N: 2013952543 & Above)
25 5025394 4 NUT, 3/8-16 HEX NYLOCK FLANGE (S/N: 2013952543 & Above)
26 5025156 4 WASHER, 3/8 SAE (S/N: 2013952543 & Above)
27 5025013X6 4 BOLT, 3/8-16 X 3/4" GD5 YZ (S/N: 2013952543 & Above)
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900996 (1S51002C33D61RDCE)

5900507 (1S5100ZC33D ANSI)

5900979 (1S51002/C33D61 ANSI)

5901013 (1S51002C33D61)

5900995 (1S5100ZC33DCE)

5901011 (1S51002C33D)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 17

— —~ —~ —

TP 400-7471-L-5Z-F



Fuel Tank & Mount Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

21— Not shown. !

! ® ,//1
rd
e o 9
o8 o 10
&

The above parts group applies to the following Mfg. Nos.:
5900507 (1S5100ZC33D ANSI)

5901013 (1S5100ZC33D61)

5901011 (1S5100ZC33D)

5900979 (1S51002/C33D61 ANSI)

5900996 (1S5100ZC33D61RDCE)

5900995 (1S5100ZC33DCE)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 18 TP 400-7471-L-5Z-F

— —~ —~ —



Fuel Tank & Mount Group

PIN, COTTER, 1/8" X 1-1/4" (installed with head on the bottom)

REF NO PART NO. QTY. DESCRIPTION
1 5025155 20 WASHER, 5/16" SAE
2 5025011X8 8 BOLT, 5/16-18 X 1" GD5
3 5025392 4 NUT, 5/16-18 HEX NYLOCK FLANGE
4 5061406A 1 COVER, CONTROL PANEL
5 5023395 1 LATCH, CONTROL PANEL
6 5061310A 1 PANEL, CONTROL - LH
7 5025299X4 8 SCREW, ALLEN HEAD, 1/4-20X1/2
8 5100016 1 POWER, OUTLET - 12 VOLT
9 5025170 12 WASHER, 5/16" LOCK
10 5025011X6 12 BOLT, 5/16-18 X 3/4" GRD5
11 - - CONTROL PANEL (See Instrument Panel Group)
12 5022917X1 2 GROMMET, FUEL GAUGE
13 5022917 2 GAUGE, FUEL 12"
14 5061298 1 TANK, FUEL, 1S4500Z, RH
15 5407840B 2 WELD, FUEL TANK MOUNT
16 5061299 1 TANK, FUEL, 1S4500Z LH
17 5101273 2 FUEL CAP, 3.5", NON VENTED, DIESEL
18 5025203X10 1
19 5025386 8 SCREW, Allen Head, #10-24 x 3/8"
20 5061301B 2 PLATE, BADGE, 1S4500Z
21 5047993B 2 GUARD, TANK VALVE (not shown)
22 5022308 4 CLIP, BODY 5/16-18
Footnotes

The above parts group applies to the following Mfg. Nos.:

5900507 (1S5100ZC33D ANSI)
5901013 (1S5100ZC33D61)
5901011 (1S5100ZC33D)
5900979 (1S5100Z/C33D61 ANSI)
5900996 (1S5100ZC33D61RDCE)
5900995 (1S5100ZC33DCE)

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

19

TP 400-7471-L-5Z-F



Instrument Control Panel Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5302456

The above parts group applies to the following Mfg. Nos.:
5900996 (1S51002C33D61RDCE)

5901013 (1S5100ZC33D61)

5900995 (1S5100ZC33DCE)

5901011 (1S51002C33D)

5900507 (1S5100ZC33D ANSI)

5900979 (1S5100Z/C33D61 ANSI)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 20 TP 400-7471-L-5Z-F



Instrument Control Panel Group

REF NO PART NO. QTy. DESCRIPTION

1 5022180 1 SWITCH, BLADE ENGAGEMENT
2 5022222 1 RING, SWITCH RETAINER
3 5022387 1 VOLTMETER, UNLIT, 12V, W/ COLOR GRAPHIC
4 5023393 1 GAUGE, WATER TEMPERATURE
5 5023395 1 LATCH, CONTROL PANEL
6 5023451 1 LIGHT, GLOW PLUG, 22MM AMBER
7 5023452 2 LIGHT, WARNING, 22MM RED
8 5025179X4 2 SCREW- #10-24 X 1/2 ROUND PHILLIPS
9 5025201X6 1 PIN, COTTER, 3/32 X 3/4
10 5025271 2 NUT, #10-24 HEX NYLON LOCK
11 5025299X4 8 SCREW, 1/4-20 X 1/2 ALLEN BH
12 5046360 1 HANDLE, THROTTLE CONTROL
13 5046392 1 CABLE, THROTTLE CONTROL, 47.5 (NOT SHOWN)
14 5061310A 1 PANEL, CONTROL - LH
15 5061406A 1 COVER, CONTROL PANEL
16 5100016 1 POWER, OUTLET - 12 VOLT
17a 5409263 1 *HOUR METER, ASSEMBLY (S/N: 2015551938 & Above)
17b 5102417 1 HOUR METER (S/N: 2015551937 & Below)
18 5102943 1 SWITCH, TOGGLE
19 5407383A 1 CONTROL PANEL, IS5100Z RH - BLK
20 5406227A 1 PLATE, THROTTLE STOP - BLK
21 5046360X1 1 THROTTLE CONTROL HANDLE/KNOB
22 5103148 1 SWITCH-IGNITION (COMPLETE)
23 5103148X1 1 KEY, IGNITION (NOT SHOWN)
24 5022883X3 1 PLATE, COVER (NOT SHOWN)
25 5103236 1 BOOT COVER, TOGGLE SWITCH (NOT SHOWN)
Footnotes

* When replacing this hour meter, please call our service department at 1-800-933-6175 ext. 709

The above parts group applies to the following Mfg. Nos.:
5900996 (1S51002C33D61RDCE)

5901013 (1S5100ZC33D61)

5900995 (1S5100ZC33DCE)

5901011 (1S51002C33D)

5900507 (1S5100ZC33D ANSI)

5900979 (1S51002/C33D61 ANSI)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 21

TP 400-7471-L-5Z-F



Engine & Radiator Accessories Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

See Engine, Radiator & Mount Group

I

I

: (S/N: 2013263991 & Below) 1

179 - Bracket, Throttle - Black | /

! (S/N: 2013263992 & Above) | /
|

| e 1
I Engine Replacement Parts ! / 20
: 78 - Screen, Spark Arrester //

________________ -

The above parts group applies to the following Mfg. Nos.:
5900995 (1S5100ZC33DCE)

5901011 (1S51002C33D)

5900979 (1S5100Z/C33D61 ANSI)

5900996 (1S51002C33D61RDCE)

5901013 (1S5100ZC33D61)

5900507 (1S5100ZC33D ANSI)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 22 TP 400-7471-L-5Z-F

— —~ —~ —



Engine & Radiator Accessories Group

REF NO

0o NOoO O~ WO =

AW W WWWWWWWWMNDMNDMNDNDMNDNODMNDNDNODN =2 = 2 2
O ©W 0O NO O A WN—- 00O NOUGPA,WN-—-LOO©OLONOOOOaOP~WN-= =0 0

Footnotes

PART NO.
5400603B
5025155
5025392
5025013X14
5025011X10
5023449
5025394
5025156
5025013X10
5400582B
5022883X19B
5022883X19C
5049755B
5400799B
5100041
809218
5100086
5100556
5023129
5048533B
5048534B
5025170
5023158
5100393
5100394
5023150
5023151
5025237
807213
841238
5022883X32
841237
809907
5025292
5025293
5023448
5022883X54
5400249A
5047650
5022901
5025179X4

QTy.

N = = =2 N PN N = = 2 o ok N b o o o N = e e e a0 = 00NN =
—

DESCRIPTION
SUPPORT, AIR FILTER - RED
WASHER, 5/16" SAE
NUT, 5/16-18 HEX NYLOCK FLANGE
BOLT, 3/8-16 X 1-3/4" GD5
BOLT, 5/16-18 X 1-1/4" GD5 YZ
SENDER, WATER, TEMPERATURE, 3/8 NPT (Not shown)
NUT, 3/8-16 HEX NYLOCK FLANGE
WASHER, 3/8" SAE
BOLT, 3/8-16 X 1-1/4" GD5
PLATE, AIR FILTER - RED
FUEL FILTER ASSEMBLY (19B & 19C)
FUEL FILTER ELEMENT ONLY
WELD, AIR FILTER MOUNT
BRACKET, MUFFLER IS5000
* SHAFT, STUB, FLYWHEEL PLATE
5" AIR CLEANER ASSEMBLY
HOSE, AIR FILTER IS5000
MUFFLER, 3013C CAT DIESEL ENG
SCREEN, FRONT,RAD, 1S5000Z-DSL
BRACKET, RADIATOR SCREEN - LH
BRACKET, RADIATOR SCREEN - RH
WASHER, 5/16" LOCK
BOLT, 5/16-18 X 1/2" FLANGE, SPEC
HOSE, UPPER RADIATOR CAT
HOSE, LOWER RADIATOR - CAT
PRESSURE CAP
PETCOCK VALVE
BOLT, M8 X 25MM
BRACKET, AIR CLEANER ASSY -5
AIR FILTER ELEMENT (SECONDARY)
AIR CLEANER DUST VALVE
AIR FILTER ELEMENT (PRIMARY)
CAP, A/C RAIN
WASHER, 5/16" GD.9 FLAT
WASHER, 3/8" GD.9 FLAT
CLAMP, SS HOSE 2-3/4"
HOSE CLAMP
BRACKET, THROTTLE - BLACK (Not Shown - S/N: 2013262991 & Below)
CLAMP, BARREL, THROTTLE (Not shown - Throttle parts on engine)
CLAMP, CONDUIT (Not shown - Throttle parts on engine)
SCREW, #10-24 X 1/2" ROUND PHILLIPS (Not shown - Throttle parts on engine)

* Order 5025499 (1) & 5101524 (1) when replacing 5100041

The above parts group applies to the following Mfg. Nos.:
5900995 (1S5100ZC33DCE)

5901011
5900979
5900996
5901013

— —~ —~ —

1S5100ZC33D)
1S5100Z/C33D61 ANSI)
1S51002C33D61RDCE)
1S5100ZC33D61)

5900507 (1S5100ZC33D ANSI)

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

23 TP 400-7471-L-5Z-F



Engine & Radiator Accessories Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

See Engine, Radiator & Mount Group

I

I

: (S/N: 2013263991 & Below) 1

179 - Bracket, Throttle - Black | /

! (S/N: 2013263992 & Above) | /
|

| e 1
I Engine Replacement Parts ! / 20
: 78 - Screen, Spark Arrester //

________________ -

The above parts group applies to the following Mfg. Nos.:
5900995 (1S5100ZC33DCE)

5901011 (1S51002C33D)

5900979 (1S5100Z/C33D61 ANSI)

5900996 (1S51002C33D61RDCE)

5901013 (1S5100ZC33D61)

5900507 (1S5100ZC33D ANSI)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 24 TP 400-7471-L-5Z-F

— —~ —~ —



Engine & Radiator Accessories Group

REF NO
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80
81

Footnotes

PART NO.
5025169
5025271
5025420
5022883X11
5025011X8
5022883X7
5022883X8
5022883X9
5022883X10
5022883X12
5022883X16
5022883X17
5022883X18
5022883X20
5022883X21
5022883X22
5022883X23
5022883X24
5022883X25
5022883X26
5022883X27
5022883X28
5022883X34
5022883X35
5022883X36
5100221
5022883X40
5022883X41
5022883X42
5022883X43
5022883X45
5022883X47
5022883X48
5022883X49
5022883X50
5022883X55
5022883X56
5101641
5404060A
5100202
5103242

QTy.

2
1
1
1
2
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1

DESCRIPTION
WASHER, 1/4" LOCK (Not shown - Throttle parts on engine)
NUT, #10-24 HEX NYLON LOCK (Not shown - Throttle parts on engine)
NUT, M6-1.0 (Not shown - For Alternator)
FILTER, ENGINE OIL
BOLT, 5/16-18 X 1" GD5 YZ
OIL FILL CAP (Not shown)
SEAL, OIL FILL (Not shown)
SOLENOID, FUEL, 1 - POST (Not shown)
WASHER, FUEL SOLENOID (Not shown)
WATER PUMP (Not shown)
GASKET, WATER PUMP (Not shown)
THERMOSTAT (Not shown)
GASKET, THERMOSTAT (Not shown)
DIP STICK (Not shown)
PLUG, OIL DRAIN (Not shown)
WASHER, DRAIN PLUG (Not shown)
STARTER MOTOR (Not shown)
ALTERNATOR (Not shown)
BELT, FAN & WATER PUMP (Not shown)
FUEL PUMP (Not shown)
GASKET, FUEL PUMP (Not shown)
GLOW PLUG (Not shown)
TANK, EXPANSION, COMPLETE (Not shown)
CAP, TANK, EXPANSION (Not shown)
EXHAUST GASKET (Not shown)
SWITCH, OIL PRESSURE (Not shown)
SWITCH, WATER TEMPERATURE (Not shown)
STARTER SOLENOID (Not shown)
SEAL, REAR MAIN (Not shown)
SEAL, FRONT MAIN (Not shown)
INDICATOR, AIR CLEANER (Not shown)
INJECTOR ASSEMBLY (Not shown)
WASHER, 4 HOLE (Not shown)
WASHER, SEALING (Not shown)
WASHER, CRUSH (Not shown)
GASKET, VALVE COVER (Not shown)
PARTS MANUAL, ENGINE (Not shown)
SCREEN, SPARK ARRESTER (Not shown)
BRACKET, THROTTLE - BLACK (Not Shown - S/N: 2013262992 & Above)
SOLENOID, FUEL, 2 - POST (Not shown)
CLAMP (Not Shown - Holds lower radiator hose #24)

* Order 5025499 (1) & 5101524 (1) when replacing 5100041

The above parts group applies to the following Mfg. Nos.:
5900995 (1S5100ZC33DCE)

5901011
5900979
5900996
5901013

— —~ —~ —

1S5100ZC33D)
1S5100Z/C33D61 ANSI)
1S51002C33D61RDCE)
1S5100ZC33D61)

5900507 (1S5100ZC33D ANSI)

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

25 TP 400-7471-L-5Z-F



Engine & Mount Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

See Engine & Radiator
Accessories Group

See Pump Mount &
Drive Group

See Main Frame & Front
Suspension Group

The above parts group applies to the following Mfg. Nos.:
5901013 (1S51002C33D61)

5901011 (1S51002C33D)

5900979 (1S5100Z/C33D61 ANSI)

5900507 (1S5100ZC33D ANSI)

5900996 (1S5100ZC33D61RDCE)

5900995 (1S5100ZC33DCE)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 26 TP 400-7471-L-5Z-F

— o~ —~ —



Engine & Mount Group

REF NO

0o NOoO O~ WO =

[T ST S T NS T ) S TR S T S T ) T G G G G G G G G Gy
NOoO O, ON-—=2 O O© 00N WN-—= OO

28a
28b
29
30
31
32
33
34
35
36
37
38
39
40
41

Footnotes

PART NO.
5025155
5025394
5025013X8
5025150
5025156
5025011X8
5025392
5044959
5047380
5025170
5025359
5025358
5025011X6
5044960
5047381
5025013X24
5022897
5400578B
5022896
5025013X18
5400294B
5023130
5400899B
5023131
5400898B
5023158
5023127
5102738
5023128
5025383
5025336
5025305
5100296
50485648
50485658
5101492
5100548
5102738X1
5102738X2
5102738X3

QTy.

1
9

N

_,od A N = o a DN = O = N = = 2 DN = a a  RAPODNNDON =2 NDOToT O =

2

\S]

\V]

DESCRIPTION
WASHER, 5/16" SAE
NUT, 3/8-16 HEX NYLOCK FLANGE
BOLT, 3/8-16 X 1" GD5 YZ
WASHER, 1/2" USS
WASHER, 3/8" SAE
BOLT, 5/16-18 X 1" GD5 YZ
NUT, 5/16-18 HEX NYLOCK FLANGE
SPACER, .38 X .50 X 1.00
SPACER, .38 X .62 X 1.62
WASHER, 5/16" LOCK
BOLT, M10-1.5 X 16MM GD8.8
BOLT, M10-1.5 X 30MM GD8.8
BOLT, 5/16-18 X 3/4" GD5
SPACER, .39 X 1.00 X .25
WASHER, .39 X 2.50 X .125
BOLT, 3/8-16 X 3" GD5 YZ
ISO-MOUNT, REAR
WELD,MOTOR MOUNT, UPPER - RED
* ENGINE,CAT DIESEL#3013C, TIER 3 (S/N: 2013262991 & Below)
ISO-MOUNT, ENGINE
BOLT, 3/8-16 X 2-1/4" GD5 YZ
WELD, RADIATOR MOUNT - RED
MOUNT,ISO,TOP,RAD 5000Z-DIESEL
MOUNT, RADIATOR, ENGINE - RED (2 piece)
MOUNT, ISO, BOTTOM, RAD 5000Z-DIESEL
MOUNT, RADIATOR, ENGINE - RED
BOLT, 5/16-18 X 1/2" FLANGE, SPEC
** RADIATOR,5000Z,DIESEL (S/N: 2015214824 & Below)
RADIATOR, 1S5100Z, DIESEL (Includes #'s 39-41) (S/N: 2015214825 & Above)
** SHROUD, RADIATOR, 5000Z-DIESEL (S/N: 2015214824 & Below)
BOLT, M14-1.5 X 25MM
WASHER, LOCK, 10MM
WASHER, .41 X 1.75 X .14
SEAL, RADIATOR LOWER
PLATE, RETAINING OUTER - RED
PLATE, RETAINING - RED
* ENGINE, CAT DIESEL, TIER 4 (S/N: 2013262992 & Above)
TIE WRAP, 24" LONG (Not Shown)
WASHER, .390 X 1.50 X .109, YZ
RADIATOR ONLY (Not Shown - S/N: 2015214825 & Above - SV)
SHROUD, RADIATOR (Not Shown - S/N: 2015214825 & Above - SV)
CAP, RADIATOR (Not Shown - S/N: 2015214825 & Above - SV)

* See your local Caterpillar distributor for parts & service.
** 5023127 & 5023128 replaced together by 5102738.

The above parts group applies to the following Mfg. Nos.:
5901013 (1S51002C33D61)

5901011
5900979
5900507
5900996

— o~ —~ —

1S5100ZC33D)
1S5100Z/C33D61 ANSI)
1S5100ZC33D ANSI)
1S51002C33D61RDCE)

5900995 (1S5100ZC33DCE)

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

27 TP 400-7471-L-5Z-F



PTO Clutch & Anchor Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

24,29 _ .
=
/ ;

TORQUEBOLT o3 30,
TO 120 FT.LBS. =°° S/
// /( '
20~ 10 13 11 See Gearbox Group
25

The above parts group applies to the following Mfg. Nos.:
5900507 (1S5100ZC33D ANSI)

5901013 (1S5100ZC33D61)

5901011 (1S5100ZC33D)

5900996 (1S51002C33D61RDCE)

5900979 (1S51002/C33D61 ANSI)

5900995 (1S5100ZC33DCE)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 28 TP 400-7471-L-5Z-F

— —~ —~ —



PTO Clutch & Anchor Group
REFNO PARTNO. QTY. DESCRIPTION

1 5043636 2 CLUTCH ANCHOR PAD
2 5025155 2 WASHER, 5/16" SAE
3 5025011X8 5 BOLT, 5/16-18 X 1" GD5
4 5050860X2P5 1 HOSE, 3/8" PUSH-LOCK, 2.5"
5 5025156 4 WASHER 3/8" SAE
6 5100314 1 SPACER, .51 X 1.75 X.63
7 5401085B 1 MOUNT, IDLER SPRING
8 1608395 1 SPRING-EXTN 1.0400DX 04.000LG .105WIRE D
9 5022797 1 PULLEY, IDLER DOUBLE-A
10 5025056 1 NUT, 1/2-13 HEX NYLON LOCK
11 5022250 2 BUSHING, FLANGE, 7/8" X 1" L
12 5045305 1 SLEEVE, A-ARM PIVOT - LONG
13 5025158 1 WASHER, 1/2" SAE
14 5025100 1 NUT, 3/8-16 SIDE LOCK
15 5025013X24 1 BOLT, 3/8-16 X 3" GD5
16 5025128 1 NUT, 3/8-16 HEX LG. SERR FLG
17 5025394 2 NUT, 3/8-16 NYLOCK FLANGE
18 5025447 1 GREASE FITTING, 1/4-28, 90 DEGREE
19 5046565B 1 WELD, CLUTCH BELT IDLER
20 5100040 1 CLUTCH WARNER,1-1/4"GT300IXR-0
21 5044617 3 WASHER, .34 X 1.25 X10 GA
22 5025392 5 NUT, 5/16-18 HEX NYLOCK FLANGE
23 5101524 1 SPACER, .515 X 1.875 X .375 (S/N: 2013262992 & Above)
24 5102854 1 BOLT, CRANKSHAFT, 1/2-20 X 1-3/4" GD8 YZ (S/N: 2013262992 & Above)
25 5022575 1 BELT, HA X 36.6, SET
26 5025013X32 1 BOLT, 3/8-16 X 4" GD5 YZ
27 5047563 1 ANCHOR, CLUTCH
28 5050407X2 1 KEY, 1/4" SQ. X 3"
29 5045473 1 BOLT, CRANKSHAFT, 7/16 X 1-1/2" (S/N: 2013262991 & Below)
30 5045475 1 SPACER, .45 X 1.88 X .38 (S/N: 2013262991 & Below)
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900507 (1S5100ZC33D ANSI)

5901013 (1S5100ZC33D61)

5901011 (1S51002C33D)

5900996 (1S51002C33D61RDCE)

5900979 (1S51002/C33D61 ANSI)

5900995 (1S5100ZC33DCE)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 29 TP 400-7471-L-5Z-F

— —~ —~ —



Pump Mount & Drive Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

The above parts group applies to the following Mfg. Nos.:
5901013 (1S51002C33D61)

5900995 (1S5100ZC33DCE)

5900979 (1S5100Z/C33D61 ANSI)

5901011 (1S51002C33D)

5900996 (1S5100ZC33D61RDCE)

5900507 (1S5100ZC33D ANSI)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 30 TP 400-7471-L-5Z-F

— o~ —~ —



Pump Mount & Drive Group
REFNO PARTNO. QTY. DESCRIPTION

1 5025301 1 NUT, 1/2-13 HEX JAM
2 5044913 4 WASHER, FRAME RETAINING
3 5400239B 1 WELD, PUMP PLATE IS5000 - RED
4 5020865 4 SNAP RING, INTERNAL
5 5020827 4 BEARING, IDLER
6 5020870 4 INSERT, BEARING
7 5061781 1 SPACER, .52 X 1.00 X 1.15
8 5025158 5 WASHER, 1/2" SAE
9 5025017X26 2 BOLT, 1/2-13 X 3-1/4" GD5
10 5025098 1 NUT, 1/2-20 HEX NYLOCK
11 5023390 2 PULLEY, A SECTION, 4" IDLER
12 5025018X32 4 BOLT, 1/2-20 X 4" GD5 YZ
13 5023388 1 BELT, 66.5" # 7-8672, SET
14 5025394 1 NUT, 3/8-16 HEX NYLOCK FLANGE
15 5025128 1 NUT, 3/8-16 HEX SERRATED FLANGE
16 5025013X12 1 BOLT, 3/8-16 X 1-1/2" GD5 YZ
17 5400022 1 SPACER, .52 X .99 X 2.55, SS
18 5022157 2 BUSHING, BRASS, 1.25X1X1.25
19 5025415 1 WASHER, .50 X 1.75 X .13
20 5025017X32 1 BOLT, 1/2-13 X4 GD5 YZ
21 5045178 1 SPACER, .52 X 1.00 X .75
22 5061368B 1 WELD, IDLER ARM
23 5050857X2P5 1 HOSE, 1/2" PUSH-ON 2.50"
24 5022382 2 PULLEY, Pump Drive
25 5022847 1 SPRING, EXTENSION, SWIVEL END
26 5100854 1 PULLEY, PUMP DRIVE
27 5050404X4 1 KEY, 5/16" SQ. X 1.464" RD ENDS
28 5022156 2 KEY, 5MM SQ. X 25MM
29 5022383 2 BUSHING, 17MM, HQ
30 5025010X8 4 BOLT, 1/4-20X1"
31 5021877 2 PAD, RUBBER
32 5600200 3 ASSM, PULLEY IDLER (Includes Ref Nos 4-6 & 11)
33 5025531 2 SET SCREW, 5/16-18 X 3/8, KNURL, W/PATCH
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901013 (1S51002C33D61)

5900995 (1S5100ZC33DCE)

5900979 (1S51002/C33D61 ANSI)

5901011 (1S51002C33D)

5900996 (1S5100ZC33D61RDCE)

5900507 (1S5100ZC33D ANSI)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 31 TP 400-7471-L-5Z-F

— o~ —~ —



Motion Control Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

47 ——
15
5
AL 40
&S T - 26
_— ®///
8 % ,
/‘f}@ See Hyf!raullc Group

7 /

\/ Dampener
\ (S/N: 2012609705 & ABOVE)
\ o 1

NOTE: Unless Noted Otherwise,
LH and RH Components
are identical.

g g 4
o I
=0 0

E\/% —
e
A \ b
/‘\m‘ v~
b -
o=
|

See Deck Lift Group

The above parts group applies to the following Mfg. Nos.:
5901013 (1S51002C33D61)

5900995 (1S5100ZC33DCE)

5900979 (1S5100Z/C33D61 ANSI)

5900507 (1S5100ZC33D ANSI)

5901011 (1S51002C33D)

5900996 (1S5100ZC33D61RDCE)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 32 TP 400-7471-L-5Z-F

— o~ —~ —



Motion Control Group

REF NO PART NO. QTy.

1 5025011X6
2 5025011X8
3 5025355

4 5025392

5 5025327

6 5025096

7 5025139

8 5025055X18
9 5021397
10 5025317
11 5021499
12 5048531B
13 5021124
14 5025354
15 5025156
16 5047137
17 5022645
18 5101307
19 5025045
20 5025033
21 5023323
22 5025213X8
23 5025203X10
24 5025394
25 5021098
26 5025391
27 5025013X14
28 5025011X10
29 5022978
30 5100941
31 5025335
32 5022068

33a 5103106A
33b 5047004A
34 5047410B
35 5047411B
36 5400712B
37 5022392
38 5045863
39 5046534
40 5044933
Footnotes

ST \C RN \o B \C T\ B OB AR \C T 2 A S N Ao B - \C T \o o o B \C I \o B A BN \C TN \C T \O I \C I \C o> B S \C T O I\ B S o B S e L 2]

o

o

DESCRIPTION
BOLT, 5/16-18 X 3/4" GD5
BOLT, 5/16-18 X 1" GD5 YZ
NUT, M8-1.25 SERR. FLANGE, CZ (S/N: 2012609704 & BELOW)
NUT, 5/16-18 HEX NYLOCK FLANGE
BOLT, 3/8-16 X 1-1/4 SHCS
NUT, 3/8-16 HEX NYLON LOCK
NUT, 5/16-18 HEX SERRATED FLANGE (LARGE)
BOLT, 5/16-18 X 2-1/4 TFL, GD5 YZ
GROMMET, 1-1/4
NUT, 3/8-24 HEX, LH
BEARING, FLANGE
WELD,PLATE,NEUTRAL CONTROL
BALL JOINT, 3/8-24 MALE
NUT, M8-1.25 NYLON LOCK, CZ
WASHER, 3/8" SAE
BOLT, 5/16-24 X 4.25" GD5 YZ
SPRING, REVERSE RETURN
BALL STUD 10MM 5/16-18 X 3/4" (S/N: 2012609705 & ABOVE)
NUT, 5/16-24 HEX NYLON LOCK
NUT, 5/16-24 HEX
CLEVIS, 5/16-24, STEEL
PIN, CLEVIS, 5/16" X 1
PIN, COTTER, 1/8" X 1-1/4
NUT, 3/8-16 HEX NYLOCK FLANGE
BEARING, BRONZE FLANGE, 3/4
NUT, 1/4-20 HEX NYLOCK FLANGE
BOLT, 3/8-16 X 1-3/4" GD5
BOLT, 5/16-18 X 1-1/4" GD5 YZ
DAMPENER (S/N: 2012609704 & BELOW)
BALL STUD 10MM 5/16-18 X 1/2" (S/N: 2012609705 & ABOVE)
BOLT, M8-1.25 X 35MM, GD8.8 (S/N: 2012609704 & BELOW)
GRIP, FOAM, 3/4" ID, 16" LONG
MOUNT, CONTROL ARM - BLK
MOUNT, CONTROL ARM - BLK

WELD, HANDLE MOTION CONTROL, LH - RED (S/N: 2015470928 & ABOVE)
WELD, HANDLE MOTION CONTROL, RH - RED (S/N: 2015470927 & BELOW)

CONTROL ROD, 1S5000Z

ROD END, 3/8-24 LH FEMALE

ARM, PUMP CONTROL (21 SERIES)
LINK, ADJUSTABLE, SHORT
SPACER, .39 X .75 X .38

The above parts group applies to the following Mfg. Nos.:

5901013 (1S5100ZC33D61)
5900995 (1S5100ZC33DCE)
5900979 (1S5100Z/C33D61 ANSI)
5900507 (1S5100ZC33D ANSI)
5901011 (1S5100ZC33D)
5900996 (1S5100ZC33D61RDCE)

— o~ —~ —

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

33

TP 400-7471-L-5Z-F



Motion Control Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

47 ——
15
5
AL 40
&S T - 26
_— ®///
8 % ,
/‘f}@ See Hyf!raullc Group

7 /

\/ Dampener
\ (S/N: 2012609705 & ABOVE)
\ o 1

NOTE: Unless Noted Otherwise,
LH and RH Components
are identical.

g g 4
o I
=0 0

E\/% —
e
A \ b
/‘\m‘ v~
b -
o=
|

See Deck Lift Group

The above parts group applies to the following Mfg. Nos.:
5901013 (1S51002C33D61)

5900995 (1S5100ZC33DCE)

5900979 (1S5100Z/C33D61 ANSI)

5900507 (1S5100ZC33D ANSI)

5901011 (1S51002C33D)

5900996 (1S5100ZC33D61RDCE)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 34 TP 400-7471-L-5Z-F

— o~ —~ —



Motion Control Group

REF NO
41
42
43
44
45
46
47
48
49
50
51
52
53
54

Footnotes

PART NO.
5025013X16
54006868
5400685B
5021451
5025179X6
5025271
5025035
5025010X14
5025337
5047401B
5025013X8
5025013X12
5100940
1930591

QTy.

NN MDD MNDMN=MNDNNMNNDEBEN-=L 2N

DESCRIPTION
BOLT, 3/8-16 X 2" GD5 YZ
WELD, CONTROL SHAFT - RH - RED
WELD, CONTROL SHAFT - LH - RED
SWITCH, PLUNGER, N.O.
SCREW, #10-24 X 3/4" ROUND SLOTTED
NUT, #10-24 HEX NYLON LOCK
NUT, 3/8-24 HEX
BOLT, 1/4-20 X 1-3/4" GD5 YZ
WASHER, 5/16" USS
PLATE, RETURN TO NEUTRAL - RED
BOLT, 3/8-16 X 1" GD5 YZ
BOLT, 3/8-16 X 1-1/2" GD5 YZ
DAMPENER, CONTROL (S/N: 2012609705 & ABOVE)
SCREW-HEX WZ LOCK FLNG 5/16-18X0.750BLK

The above parts group applies to the following Mfg. Nos.:
5901013 (1S51002C33D61)
5900995 (1S5100ZC33DCE)

5900507 (1S5100ZC33D ANSI)
5901011 (1S5100ZC33D)

(

5900979 (1S5100Z/C33D61 ANSI)
(
(

5900996 (1S5100ZC33D61RDCE)
© Copyright 2012 Briggs and Stratton. All Rights Reserved.

35

TP 400-7471-L-5Z-F



Hydraulic Group - S/N: 2015381236 & Below

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5302457

s

The above parts group applies to the following Mfg. Nos.:
5901013 (1S51002C33D61)

5901011 (1S51002C33D)

5900507 (1S5100ZC33D ANSI)

5900995 (1S5100ZC33DCE)

5900979 (1S51002/C33D61 ANSI)

5900996 (1S5100ZC33D61RDCE)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 36 TP 400-7471-L-5Z-F

— —~ —~ —



Hydraulic Group - S/N: 2015381236 & Below

REF NO PART NO.

1 1737057
2 5020986
3 5021356
4 5021357X1
5 5021397
6 5022368
7 5022377
8 5022437
9 5022599
10 5022601
11 5022604
12 5022709
13 5023402
14 5045872
15 5100311
16 5102100
17 5102101
18 5102102
19 5102103
20 5102759
21 5102930
22 5102931
23 5102932
24 5102933
25 5102934
26 5102935
27 5102936
28 5102937
29 5102938
30 5102939
31 5102940
32 5102944
33 5102966
34 5102967
35 5401075
36 5401076
37 5401077
38 5401078
39 5401079
40 5401080
41 5401103
Footnotes

QTy.

1
1
1
1
2
2
1
1
4
4
2
4
1
1
2
1
1
1
1
1
1
1
1
1
1
1
1
1
1
2
1
2
1
1
1
1
1
1
1
1
1

DESCRIPTION
* CYLINDER-HYDRAULIC STRG CONQ, PREST 2009
PLUG, 1/2NPT, SQUARE HEAD
FILTER HEAD
FILTER, HYDRAULIC
GROMMET, 1-1/4 (NOT SHOWN)
WHEEL MOTOR-TF0405UB0O80AADD MB 25
OIL COOLER 1.5 X 8.5 X 11
CAP, 2-1/2 VENTED
FITTING, #8 JIC - #8 O-RING, 90 DEG.
FITTING, #8 JIC - 1/2 NPT, STRAIGHT
FITTING T JIC #8
FITTING, #8 JIC - #10 O-RING, 45 DEG.
PUMP, HYDROSTATIC - PW - 1ACC
HYDRAULIC RESERVIOR
HYDRALIC FITTING, MALE ELBOW
HOSE ASSEMBLY, (27) HP, 45 & 90 ENDS, LH
HOSE ASSEMBLY, (27) HP, 45 & 90 ENDS, RH
HOSE ASSEMBLY, (29) HP, 45 & 90 ENDS, RH
HOSE ASSEMBLY, (29) HP, 45 & 90 ENDS, LH
PUMP, DECK LIFT, PW-1DCC-QY 1X-XXXX
VALVE, HYD, 2 POS, 3 WAY
FITTING, TEE, #6 ORING TO #6JIC, MALE
FITTING, STR, 1/4NPT MALE - #6JIC SWIVEL
FITTING, 90DEG, #6 JIC TO #6 ORING MALE
HOSE, ASM, 41.5", IS5100 DECK LIFT
HOSE ASM, 28", IS5100 DECK LIFT
BREATHER VENT, 1/4" NPT
FITTING, STR, #6 ORING MALE - 1/4NPT FEM
NEEDLE VALVE, 1/4" NPT
FITTING, STR, #6JIC TO #4 ORING, MALE
FITTING, PLUG, #6 ORING
FITTING, 90DEG, #6 JIC MALE-#6JIC SWIVEL
FITTING, #6JIC-#6 ORING, STR. MALE-MALE
FITTING,90 ELBOW, #6JIC-1/4NPT MALE-MALE
HOSE ASSEMBLY (9) LP, ST & 45 ENDS
HOSE ASSEMBLY (16.5) LP, ST & ST ENDS
HOSE ASSEMBLY (64) LP, 45 & 45 ENDS
HOSE ASSEMBLY (64) LP, ST & 45 ENDS
HOSE ASSEMBLY (21.5) LP, ST & 90 ENDS
HOSE ASSEMBLY (24.5) LP, ST & 45 ENDS
HOSE ASSEMBLY (15) LP, ST & ST ENDS

* If this machine was updated with Kit # 5600583 then please
refer to Hydraulic Group - S/N: 2015381237 & Above.

The above parts group applies to the following Mfg. Nos.:
5901013 (1S51002C33D61)

5901011 (1S51002C33D)

5900507 (1S5100ZC33D ANSI)

5900995 (1S5100ZC33DCE)

5900979 (1S51002/C33D61 ANSI)

5900996 (1S51002C33D61RDCE)

— —~ —~ —

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 37

TP 400-7471-L-5Z-F



Hydraulic Group - S/N: 2015381236 & Below

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5302457

s

The above parts group applies to the following Mfg. Nos.:
5901013 (1S51002C33D61)

5901011 (1S51002C33D)

5900507 (1S5100ZC33D ANSI)

5900995 (1S5100ZC33DCE)

5900979 (1S51002/C33D61 ANSI)

5900996 (1S5100ZC33D61RDCE)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 38 TP 400-7471-L-5Z-F

— —~ —~ —



Hydraulic Group - S/N: 2015381236 & Below

REF NO PART NO. QTY. DESCRIPTION
42 5401104 1 HOSE ASSEMBLY (7) LP, 4 ST & 45 ENDS
43 5407753 1 HOSE ASSEMBLY (36.5) LP, ST & ST ENDS
Footnotes

* If this machine was updated with Kit # 5600583 then please
refer to Hydraulic Group - S/N: 2015381237 & Above.

The above parts group applies to the following Mfg. Nos.:
5901013 (1S51002C33D61)
5901011 (1S51002C33D)
5900507 (1S5100ZC33D ANSI)
(
(

5900995 (1S5100ZC33DCE)
5900979 (1S5100Z/C33D61 ANSI)
5900996 (1S5100ZC33D61RDCE)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 39 TP 400-7471-L-5Z-F



Hydraulic Group - S/N: 2015381237 & Above

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5302457

s

30/

=
23
x :

N

The above parts group applies to the following Mfg. Nos.:
5900507 (1S5100ZC33D ANSI)

5900995 (1S5100ZC33DCE)

5900996 (1S5100ZC33D61RDCE)

5901011 (1S51002C33D)

5900979 (1S51002/C33D61 ANSI)

5901013 (1S5100ZC33D61)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 40 TP 400-7471-L-5Z-F

— o~ —~ —



Hydraulic Group - S/N: 2015381237 & Above
REFNO PARTNO. QTY. DESCRIPTION

1 5103353 1 CYL, HYD, 1.5 BORE X 5.5 STROKE

2 5020986 1 PLUG, 1/2NPT, SQUARE HEAD

3 5021356 1 FILTER HEAD

4 5021357X1 1 FILTER, HYDRAULIC

5 5021397 2 GROMMET, 1-1/4 (NOT SHOWN)

6 5022368 2 WHEEL MOTOR-TF0405UB0O80AADD MB 25

7 5022377 1 OIL COOLER 1.5 X 8.5 X 11

8 5022437 1 CAP, 2-1/2 VENTED

9 5022599 4 FITTING, #8 JIC - #8 O-RING, 90 DEG.
10 5022601 4 FITTING, #8 JIC - 1/2 NPT, STRAIGHT
11 5022604 2 FITTING T JIC #8
12 5022709 4 FITTING, #8 JIC - #10 O-RING, 45 DEG.
13 5023402 1 PUMP, HYDROSTATIC - PW - 1ACC
14 5045872 1 HYDRAULIC RESERVIOR
15 5100311 2 HYDRALIC FITTING, MALE ELBOW
16 5102100 1 HOSE ASSEMBLY, (27) HP, 45 & 90 ENDS, LH
17 5102101 1 HOSE ASSEMBLY, (27) HP, 45 & 90 ENDS, RH
18 5102102 1 HOSE ASSEMBLY, (29) HP, 45 & 90 ENDS, RH
19 5102103 1 HOSE ASSEMBLY, (29) HP, 45 & 90 ENDS, LH
20 5102759 1 PUMP, DECK LIFT, PW-1DCC-QY 1 X-XXXX
21 5103310 1 VALVE, HYD, 4 WAY, 2 POSITION
22 5409076 1 HOSE ASSEMBLY (20.5) LP, ST & ST END
23 5407753 1 HOSE ASSEMBLY (36.5) LP, ST & ST ENDS
24 5102933 3 FITTING, 90DEG, #6 JIC TO #6 ORING MALE
25 5102934 1 HOSE, ASM, 41.5",1S5100 DECK LIFT
26 5102935 1 HOSE ASM, 28", 1IS5100 DECK LIFT
27 5401104 1 HOSE ASSEMBLY (7) LP, 4 ST & 45 ENDS
28 5401103 1 HOSE ASSEMBLY (15) LP, ST & ST ENDS
29 5401080 1 HOSE ASSEMBLY (24.5) LP, ST & 45 ENDS
30 5102939 2 FITTING, STR, #6JIC TO #4 ORING, MALE
31 5401079 1 HOSE ASSEMBLY (21.5) LP, ST & 90 ENDS
32 5102944 2 FITTING, 90DEG, #6 JIC MALE-#6JIC SWIVEL
33 5102966 3 FITTING, #6JIC-#6 ORING, STR. MALE-MALE
34 5401078 1 HOSE ASSEMBLY (64) LP, ST & 45 ENDS
35 5401075 1 HOSE ASSEMBLY (9) LP, ST & 45 ENDS
36 5401076 1 HOSE ASSEMBLY (16.5) LP, ST & ST ENDS
37 5401077 1 HOSE ASSEMBLY (64) LP, 45 & 45 ENDS

Footnotes

The above parts group applies to the following Mfg. Nos.:
5900507 (1S5100ZC33D ANSI)

5900995 (1S5100ZC33DCE)

5900996 (1S51002C33D61RDCE)

5901011 (1S51002C33D)

5900979 (1S51002/C33D61 ANSI)

5901013 (1S5100ZC33D61)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 41 TP 400-7471-L-5Z-F

— o~ —~ —



Parking Brake Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

18 - *NOTE:
Bent end points towards
the outside of machine.

NOTE: Unless Noted Otherwise,
LH and RH Components
are identical. 20

The above parts group applies to the following Mfg. Nos.:
5900995 (1S5100ZC33DCE)

5900979 (1S51002/C33D61 ANSI)

5901013 (1S5100ZC33D61)

5901011 (1S51002C33D)

5900996 (1S5100ZC33D61RDCE)

5900507 (1S5100ZC33D ANSI)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 42 TP 400-7471-L-5Z-F

— o~ —~ —



Parking Brake Group
REFNO PARTNO. QTY. DESCRIPTION

1 5400726B 1 BRACKET, SWITCH MOUNT - RED
2 5025010X6 2 BOLT, 1/4-20 X 3/4" GD5 YZ
3 5025126 2 NUT, 1/4-20 HEX SERR. FLANGE
4 5023324 2 CABLE, PARKING BRAKE
5 5022361 2 SPRING, BRAKE
6 5025155 4 WASHER, 5/16" SAE
7 5025045 2 NUT, 5/16-24 HEX NYLON LOCK
8 5400804B 2 BRAKE, CABLE LINK - RED
9 5025394 6 NUT, 3/8-16 HEX NYLOCK FLANGE
10 5025013X6 4 BOLT, 3/8-16 X 3/4" GD5 YZ
11 5043815 2 SPACER, .39 X 1.00 X .75
12 5025013X16 2 BOLT, 3/8-16 X 2" GD5 YZ
13 5041930 2 SPACER, .38 X .50 X .27
14 5021098 2 BEARING, BRONZE FLANGE, 3/4
15 5400723B 1 WELD, PIVOT HANDLE MOUNT - RED
16 5400739B 1 WELD, SHAFT BRAKE LEVER - RED
17 5100171 1 GRIP, BLACK FLEXIBLE
18 5045619B 1 HANDLE, BRAKE LEVER
19 5045618A 1 PIVOT, LINKAGE MOUNT WELDMENT - BLK
20 5022182 1 SWITCH, PLUNGER, NO/NC SNAP-IN
21 5100775 2 HUB, BRAKE (S/N: 2000786068 & BELOW)
22 5025156 10 WASHER, 3/8" SAE
23 5025127 2 NUT, 5/16-18 HEX SERRATED FLANGE (SMALL)
24 5025128 2 NUT, 3/8-16 HEX SERRATED FLANGE
25 5025058X16 1 BOLT, 3/8-16 X 2" GD5 TFL CZ
26 5025010X12 2 BOLT, 1/4-20 X 1-1/2", GD5
27 5025287 2 NUT, 1/4-20 HEX SIDE LOCK
28 5023299 2 CALIPER, MECHANICAL (S/N: 2000786068 & BELOW)
29 5025100 4 NUT, 3/8-16 HEX SIDE LOCK
30 5025400 4 BOLT, 3/8-16 x 2-3/4", 1/2" SHOULDER
31 5021146 2 BALL JOINT, 5/16-24, FEMALE
32 5023320 2 SPRING, COMPRESSION
33 5025033 2 NUT, 5/16-24 HEX
34 5025337 2 WASHER, 5/16" USS
35 5025011X8 4 BOLT, 5/16-18 X 1" GD5 YZ
36 5025392 4 NUT, 5/16-18 HEX NYLOCK FLANGE
37 5100774 2 COMPACT CALIPER, AUSCO (86978) (S/N: 2000786069 & ABOVE)
38 5100775 2 WHEEL HUB, COMPACT CALIPER (86720) (S/N: 2000786069 & ABOVE)
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900995 (1S5100ZC33DCE)

5900979 (1S51002/C33D61 ANSI)

5901013 (1S5100ZC33D61)

5901011 (1S51002C33D)

5900996 (1S5100ZC33D61RDCE)

5900507 (1S5100ZC33D ANSI)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 43 TP 400-7471-L-5Z-F



Rear Suspension Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

Not Shown

b4
a
'//
{.
Il o~ I H - /
U‘Lw/;//;,?; L7 ko5 1 7 Torqueto g5
¥ E N <~ _"110ftIbs
| 7
&
25
e N

4/ 110ftlbs

B @//,/ ? |
\Torqueto . _

Py r o I T T e e |

INOTE: Reference #18 | T
'Top A-Arm - Number side v
ishould face up. !

NOTE: Unless Noted Otherwise,
LH and RH Components
are identical.

The above parts group applies to the following Mfg. Nos.:
5901013 (1S51002C33D61)

5900995 (1S5100ZC33DCE)
5900507 (1S5100ZC33D ANSI)
5900979 (1S5100Z/C33D61 ANSI)
5901011 (1S5100ZC33D)
5900996 (1S5100ZC33D61RDCE)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 44

— o~ —~ —

TP 400-7471-L-5Z-F



Rear Suspension Group

REF NO PART NO. QTy. DESCRIPTION
1 5025017X18 2 BOLT, 1/2-13 X 2-1/4" GD5 YZ
2 5025332 6 NUT, 1/2-13 HEX SIDE LOCK
3 5025018X24 4 BOLT, 1/2-20 X 3" GD5 YZ
4 5101927 12 NUT, 1/2-13 HEX NYLOCK FLANGE GR8 YZ (Torque to 110 ft Ibs)
5 5025158 4 WASHER, 1/2" SAE
6 5025488X52 6 BOLT, 1/2-13 X 6-1/2" GD8 YZ
7 5049777 2 SPACER, .52 X 1.00 X 1.00
8 5061781 4 SPACER, .52 X 1.00 X 1.15
9 5020095 2 GREASE FITTING, 1/4-28 STRAIGHT (not shown)
10 5025294X26 8 BOLT, 1/2-13 X 3-1/4" ALLEN HEAD
11 5400802B 1 SHIM, CABLE ANCHOR - LH - RED
12 5400803B 1 SHIM, CABLE ANCHOR, RH - RED (not shown)
13 5100332 4 SHIM, CAMBER - PLATED
14 5025017X16 2 BOLT, 1/2-13 X 2" GD5 YZ
15 5025018X14 4 BOLT, 1/2-20 X 1-3/4" GD5 YZ
16 5023384 2 SHOCK, REAR, 154500
17 5100355 2 SHOCK/SPRING ASSEMBLY, 1S5000 (2006)
18 *5101617 4 ASSM, A-ARM WITH BEARINGS
19 5400880A 2 MOUNT, A-ARM ADJUSTABLE - BLK
20 5400874B 1 WELD, MOTOR MOUNT, LH - RED
21 5400873B 1 WELD, MOTOR MOUNT, RH - RED (not shown)
22 5025098 12 NUT, 1/2-20 HEX NYLON LOCK
23 5025018X20 4 BOLT, 1/2-20 X 2-1/2" GD5 YZ
24 5044609 2 SPACER, .52 X 1.00 X .38
25 5025523 16 BELLEVILLE WASHER 1.259 X .512 X .138 YZ
Footnotes

to the bearing styles please order kit# 5600321.
When updating cast a-arms from rubber bushing styles

The above parts group applies to the following Mfg. Nos.:
5901013 (1S51002C33D61)

5900995 (1S5100ZC33DCE)

5900507 (1S5100ZC33D ANSI)

5900979 (1S51002/C33D61 ANSI)

5901011 (1S51002C33D)

5900996 (1S51002C33D61RDCE)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 45

— o~ —~ —

TP 400-7471-L-5Z-F



Deck Lift Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5302459

|'S/N: 2015381237 & ABOVE

The above parts group applies to the following Mfg. Nos.:
5900979 (1S51002/C33D61 ANSI)

5900996 (1S51002C33D61RDCE)

5901013 (1S5100ZC33D61)

5901011 (1S51002C33D)

5900507 (1S5100ZC33D ANSI)

5900995 (1S5100ZC33DCE)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 46 TP 400-7471-L-5Z-F



Deck Lift Group
REFNO PARTNO. QTY. DESCRIPTION

1 1702779 1 JOINT-BALL .500-20 THD .5001D BLK PLT
2 5025281 1 WASHER, 5/8 SAE
3 5025282 1 NUT, 5/8-11 HEX JAM NYLON LOCK
4 1715834 1 RUBBER, FOOT PEDAL
5 5020095 5 GREASE FITTING, 1/4-28 STRAIGHT
6 5020639 1 SPRING-EXT, .500 OD X 3.50 LG X .058 WR
7 5021733 1 KNOB, PLASTIC, 1/2-13
8 5022434 9 BALL JOINT, 1/2-20, MALE
9 5023343 10 BUSHING, 1.00 X 1.13 X 1.38, PLASTIC
10 5025013X22 4 BOLT, 3/8-16 X 2-3/4 GD5 YZ
11 5025017X18 2 BOLT, 1/2-13 X 2-1/4 GD5 YZ
12 5025017X24 1 BOLT, 1/2-13 X3 GD5YZ
13 5025017X32 2 BOLT, 1/2-13 X4 GD5 YZ
14 5025017X12 1 BOLT, 1/2-13 X 1-1/2 GD5 YZ
15 5025019X20 1 BOLT, 5/8-11 X 2-1/2 GD5, CZ
16 5025056 6 NUT, 1/2-13 HEX NYLON LOCK
17 5025089 10 NUT, 1/2-20 HEX JAM
18 5025096 10 NUT, 3/8-16 HEX NYLON LOCK
19 5025156 12 WASHER, 3/8 SAE
20 5025158 1 WASHER, 1/2 SAE
21 5025440 4 WASHER, 1/2 GD9 YZ
22 5025443 5 BOLT, 3/8-16 X 3/4, GD5, YZ WITH PATCH
23 5047027 4 SPACER, .51 X .75 X .56, CZ
24 5049777 2 SPACER, .52 X 1.00 X 1.00
25 5061116B 1 WELD, ROD DECK LIFT
26 5061119B 1 WELD, DECK ADJUST LINK
27 5061349 2 ROD, DECK LIFT INNER
28 5061350 2 ROD, DECK LIFT OUTER
29 5061781 2 SPACER, .52 X 1.00 X 1.15
30 5100548 5 WASHER, .390 X 1.50 X .109, YZ
31 5100634 4 PIVOT BLOCK, PLASTIC
32 5101928 1 SPACER, .56 X .90 X .31
33 5102941 1 SPACER, .64 X 1.00 X .50, CZ
34 5400289B 1 WELD, REAR DECK LIFT, LH
35 5400290B 1 WELD, REAR DECK LIFT, RH
36 5401671A 1 WELD, DECK LIFT LEVER, LH - BLK
37 5401672A 1 WELD, DECK LIFT LEVER, RH - BLK
38 5402811B 1 WELD, DECK LIFT LEVER, RH - RED
39 5402812B 1 WELD, DECK LIFT LEVER, LH - RED
40 5402813B 1 WELD, DECK LIFT PEDAL - RED
41 5407417B 1 WELD, DECK LIFT SHAFT, IS5100Z - RED
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900979 (1S51002/C33D61 ANSI)

5900996 (1S51002C33D61RDCE)

5901013 (1S5100ZC33D61)

5901011 (1S51002C33D)

5900507 (1S5100ZC33D ANSI)

5900995 (1S5100ZC33DCE)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 47 TP 400-7471-L-5Z-F



Deck Lift Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5302459

|'S/N: 2015381237 & ABOVE

The above parts group applies to the following Mfg. Nos.:
5900979 (1S51002/C33D61 ANSI)

5900996 (1S51002C33D61RDCE)

5901013 (1S5100ZC33D61)

5901011 (1S51002C33D)

5900507 (1S5100ZC33D ANSI)

5900995 (1S5100ZC33DCE)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 48 TP 400-7471-L-5Z-F



Deck Lift Group

REF NO
42
43

443
44b
45
46
47
48
49
50
51
52
53
54
55

Footnotes

PART NO.
5403925A
5044994
5103353
1737057
5022044
5409074B
5409075B
5025013X16
5023392
5061227
5061224B
5025326
5025034
5061355B
5021811

QTy.

_ A N = = a A N = A a NN

DESCRIPTION
PLATE, PIVOT BLOCK SUPPORT - BLK
LINK, DECK LIFT
CYL, HYD, 1.5 BORE X 5.5 STROKE (S/N: 2015381237 & Above)
CYLINDER-HYDRAULIC STRG CONQ, PREST (S/N: 2015381236 & Below)
PIN-CLEVIS, 1/2 X 2-1/2 YZP
WELD, DECK LIFT PEDAL, 1S5100Z
LINK, DECK LIFT, IS5100Z
BOLT, 3/8-16 X2 GD5 YZ
SPRING-EXT, 1.393 ODX13.25LGX.218WR, BLK
BUSHING, DECK PIVOT
LINK, SPRING
WASHER, .39 X 2.00 X X .14
NUT, 3/8-16 HEX
ANCHOR, EYEBOLT
EYE BOLT, 3/8-16 X8, 1 EYE

The above parts group applies to the following Mfg. Nos.:

5900979 (1S5100Z/C33D61 ANSI)
5900996 (1S5100ZC33D61RDCE)

5901011 (1S5100ZC33D)

(

5901013 (1S5100ZC33D61)
(
(

5900507 (1S5100ZC33D ANSI)
5900995 (1S5100ZC33DCE)

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

49 TP 400-7471-L-5Z-F



Gearbox Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

13 /3

| —
" 1 .@b

A

12

13

The above parts group applies to the following Mfg. Nos.:
5900996 (1S51002C33D61RDCE)

5901011 (1S51002C33D)

5900979 (1S51002/C33D61 ANSI)

5900507 (1S5100ZC33D ANSI)

5900995 (1S5100ZC33DCE)

5901013 (1S5100ZC33D61)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 50 TP 400-7471-L-5Z-F



Gearbox Group
REFNO PARTNO. QTY. DESCRIPTION

1 5022378 1 GEARBOX, RIGHT ANGLE, 1:1
2 5022794 1 PULLEY, SPINDLE, BH72
3 5020819 2 BUSHING, TAPERED HUB
4 5022908 1 PULLEY, GEARBOX INPUT
5 5025324X16 3 BOLT, 1/2-13 X 2", CARRIAGE
6 5025334 1 BOLT, 1/2-13 X 7", CARRIAGE
7 5044913 3 WASHER, FRAME RETAINING
8 5025056 4 NUT, 1/2-13 HEX NYLON LOCK
9 5025155 8 WASHER, 5/16" SAE
10 5025170 8 WASHER, 5/16" LOCK
11 5025011X8 8 BOLT, 5/16-18 X 1" GD5 YZ
12 5100039 2 KEY, .250 SQ. X 1, ROUND END
13 5025010X8 4 BOLT, 1/4-20 X 1", GD5
14 5046349B 2 WELD, MOUNT, GEAR BOX - RED
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900996 (1S51002C33D61RDCE)

5901011 (1S51002C33D)

5900979 (1S51002/C33D61 ANSI)

5900507 (1S5100ZC33D ANSI)

5900995 (1S5100ZC33DCE)

5901013 (1S5100ZC33D61)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 51 TP 400-7471-L-5Z-F



Wheels & Tires Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

Front Wheels & Tires

Rear Wheels & Tires

The above parts group applies to the following Mfg. Nos.:
5900979 (1S51002/C33D61 ANSI)

5901011 (1S51002C33D)

5900507 (1S5100ZC33D ANSI)

5900996 (1S51002C33D61RDCE)

5901013 (1S5100ZC33D61)

5900995 (1S5100ZC33DCE)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 52 TP 400-7471-L-5Z-F

— —~ —~ —



Wheels & Tires Group
REFNO PARTNO. QTY. DESCRIPTION

1 5023136 2 TIRE ASSY, 13 X 6.5 SILVER (Includes Ref No. 2 - 5 & 14)
2 5022577 2 TIRE, Front, 13x6.5x 6
3 5023136X1 2 WHEEL ASSEMBLY, for 13 x 6.5 x 6 Tires, Complete (Includes Ref No. 4 & 5)
4 5022631SX2 4 BEARING, Taper Roller (2 per tire)
5 5022631SX3 4 GREASE SEAL (2 per tire)
6 5047103 4 ADAPTER, CASTER AXLE (2 per tire)
7 5025017X72 2 BOLT, 1/2-13 X 9" GD5 YZ
8 5025056 2 NUT, 1/2-13 HEX NYLON LOCK
9 5023363 2 TIRE ASSM, 26X12.00-12, SOLID (S/N: 2013192650 & Below)
10 5023152X1 2 TIRE, Rear, 26 x 12 x 12
11 5023364 2 WHEEL ASSEMBLY, 12 x 8.5 (S/N: 2013192650 & Below)
12 5022215 10 BOLT, WHEEL LUG, 1/2" X 1-5/8
13 5025158 4 WASHER, 1/2" SAE
14 5022631SX4 2 BEARING, RACE (Not Shown)
15 5101614 2 TIRE ASM, 26X12.00-12, 9.5 WIDE WHEEL (S/N: 2013192651 & Above)
16 5101614X1 2 Wheel, 12 X 9.5", 5 Hole (S/N: 2013192651 & Above)
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900979 (1S51002/C33D61 ANSI)

5901011 (1S51002C33D)

5900507 (1S5100ZC33D ANSI)

5900996 (1S51002C33D61RDCE)

5901013 (1S5100ZC33D61)

5900995 (1S5100ZC33DCE)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 53 TP 400-7471-L-5Z-F

— —~ —~ —



Decals - Brand

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

ik

CAT

Diesef Power

The above parts group applies to the following Mfg. Nos.:
5901013 (1S51002C33D61)

5900979 (1S51002/C33D61 ANSI)

5900996 (1S51002C33D61RDCE)

5900995 (1S5100ZC33DCE)

5900507 (1S5100ZC33D ANSI)

5901011 (1S51002C33D)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 54 TP 400-7471-L-5Z-F



Decals - Brand

REF NO PART NO.
5100340
5022297
5100496
5100497
5022813
5022814
5100822

o OO A WD =

Footnotes

QTy.

NN DN = a4 aa

DESCRIPTION
DECAL, FERRIS, FRONT, 6.75 X 4.25
DECAL, FERRIS LOGO, 9-3/8
DECAL, BADGE, 1S5100, RH
DECAL, BADGE, IS5100, LH
DECAL, 61" (61" DECK)
DECAL, 72" (72" DECK)
DECAL, CAT DIESEL POWER

The above parts group applies to the following Mfg. Nos.:

5901013 (1S5100ZC33D61)

5900979 (1S5100Z/C33D61 ANSI)
5900996 (1S5100ZC33D61RDCE)
(
(

5900995 (1S5100ZC33DCE)
5900507 (1S5100ZC33D ANSI)
5901011 (1S5100ZC33D)

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

55

TP 400-7471-L-5Z-F



Decals - Safety & Operation

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

GREASE
DAILY

HYDRAULIC OIL
RESERVOIR

14 Use elther Mobil 1 15W-50 Ol
OR Castrol Syntsc- SW-50 Oli
DO NOT USE CONVENTIONAL OILS!
15

The above parts group applies to the following Mfg. Nos.:
5901013 (1S51002C33D61)
5901011 (1S51002C33D)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 56 TP 400-7471-L-5Z-F



Decals - Safety & Operation

REF NO PART NO. QTy.

1 5100315 1
1 5102942 1
2 5100097 1
3 5047696 1
4 5100708 1
5 5100709 1
6 5100134 2
7 5100093 1
8 5100405 1
9 5100406 1
10 5100403 1
11 5100404 1
12 5100316 1
13 5021036 1
14 5045923 1
15 5103252 1
Footnotes

DESCRIPTION
DECAL, CONTROL PANEL, 1S5000Z
DECAL, CONTROL PANEL, 1S5100Z (Hydraulic Lift Models)
DECAL, MAIN SAFETY
DECAL, PRIMING INSTRUCTIONS
DECAL, DANGER, FIRE
DECAL, DANGER, FIRE (SP)
DECAL, WARNING, PINCH POINT
DECAL, WARNING, HAND IN PULLEY
DECAL, WARNING
DECAL, WARNING
DECAL, WARNING
DECAL, WARNING
DECAL, HEIGHT OF CUT, 1S5000Z
DECAL, GREASE DAILY
DECAL, OIL RESERVOIR
DECAL, BELT & BLADE, I1S5000Z

The above parts group applies to the following Mfg. Nos.:

5901013 (1S5100ZC33D61)
5901011 (1S5100ZC33D)

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

57

TP 400-7471-L-5Z-F



Decals - Safety & Operation (Export Models)

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5302482

= INCHES 6"
(cm Ms_ﬁ (15.2)

3"
(1.90) 112

(2 1A

(.64)

HYDRAULIC OIL
RESERVOIR
6 Use either Mobil 1. 15W-50 Oil 7—
OR Castrol Syntec, 5W-50 Oit
DO NOT USE CONVENTIONAL OILS!

Belts & Blades
Tractor

Pump Drive Belt 5023388
PTO - Gearbox Drive Belt 5022575

61" Mower
Deck Drive Belt - side Discharge 5021724
Deck Drive Belt < rea discrargs 5100423
Mower Blade 5101755

72" Mower

Deck Drive Belt 5022439
Mower Blade 5022476

Ignition System (Gasoline Models)
This spark ignition system complies with Canadian standard IGES-002

The above parts group applies to the following Mfg. Nos.:
5900995 (1S5100ZC33DCE)

5900507 (1S5100ZC33D ANSI)

5900996 (1S5100ZC33D61RDCE)

5900979 (1S51002/C33D61 ANSI)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 58 TP 400-7471-L-5Z-F



Decals - Safety & Operation (Export Models)

REF NO PART NO. QTy. DESCRIPTION

1 5102627 1 DECAL, MAIN SAFETY, ANSI CE
2 5102942 1 DECAL, CONTROL PANEL, 1S5100
3 5047696 2 DECAL, PRIMING INSTRUCTIONS
4 5102628 1 DECAL, PARKING BRAKE SYMBOLS
5 5100316 1 DECAL, HEIGHT OF CUT, 1S5000Z
6 5045923 2 DECAL-OIL RESERVOIR
7 5102210 1 DECAL, iCD CUTTING SYSTEM
8 5103252 1 DECAL, BELT & BLADE, IS5100Z (Located Under Seat)
9 5100685 1 DECAL, WARNING, ROLL BAR, CE (Located On ROPS)
10 5101990 3 DECAL, CZT HYRDO RELEASE (Located Under Seat)
11 5100536 2 DECAL, SAFETY, CE ROPS (Located On ROPS)
12 5100537 2 DECAL, SAFETY, CE ROPS, OBS (Located On ROPS)
13 5061246 1 DECAL, PINCH POINT, CE
14 5061042 1 DECAL, CE DANGER
15 5102456 1 DECAL, FIRE ANSI EXPORT
16 5102000 1 DECAL, WARNING, HOT
17 5102457 1 DECAL, DANGER DISCHARGE ANSI EXPORT
18 5102420 1 DECAL, DANGER, MOWER DECK, ANSI EXP
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900995 (1S5100ZC33DCE)

5900507 (1S5100ZC33D ANSI)

5900996 (1S51002C33D61RDCE)

5900979 (1S51002/C33D61 ANSI)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 59

TP 400-7471-L-5Z-F



61" & 72" Mower Deck - Rollers & Casters

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5302163

The above parts group applies to the following Mfg. Nos.:

5901010 (5100/72CE) 5900592 (5100/72RD)
5900998 (5100/72RDCE) 5901013 (1S5100ZC33D61)
5900996 (1S5100ZC33D61RDCE)

5900997 (5100/61RDCE)

5900979 (1S5100Z/C33D61 ANSI)

5900591 (5100/72)
© Copyright 2012 Briggs and Stratton. All Rights Reserved. 60 TP 400-7471-L-5Z-F



61" & 72" Mower Deck - Rollers & Casters

Swivel Caster Bracket (Kit 5600552: All 61" Models & 1IS3100Z 72" Models)
Swivel Caster Bracket (Kit 5600560: 1IS5100Z 72" Models)

REF NO PART NO. QTy. DESCRIPTION

1 5020785 1 ROLLER, DECK
2 5041655B 1 WELD, BRACKET, ROLLER PIN - RED
3 5101971 2 SPACER, .38 X .63 X 4.31
4 5025394 12 NUT, 3/8-16 HEX NYLOCK FLANGE
5 5409705B 1 BRACKET, ANTI-SCALP - RED
6 5025013X8 7 BOLT, 3/8-16 X 1 GD5 YZ
7 5025156 7 WASHER, 3/8 SAE
8 5022060 2 ROLLER, SMALL
9 5407765B 1 WELD, ANTI-SCALP BRACKET

10 5407764B 1 PLATE, ANTI-SCALP SUPPORT - RED

11 1931350 4 BOLT, RD HD SH SQ NK 3/8- 16X1.000 G5 BL

12 5025146X44 2 BOLT, 3/8-16 X 5-1/2, CARRIAGE

13a 5408457B 1
13b 5408459B 1

14 5405009B 2 Caster Yoke

15 5021541 4 Flange Bushing

16 5100548 2 Washer, .390 X 1.50 X .109

17 5025013X6 10 BOLT, 3/8-16 X 3/4 GD5 YZ

18 5025013X44 2 BOLT, 3/8-16 X 5-1/2 GD5 YZ

19 5020095 2 Grease Fitting, 1/4-28 Straight

20 5404876B 1 Anti-Scalp Caster Bracket

Footnotes

The above parts group applies to the following Mfg. Nos.:

5901010 (5100/72CE)
5900998 (5100/72RDCE)
5900996 (1S5100ZC33D61RDCE)
(
(

5900592 (5100/72RD)
5901013 (1S5100ZC33D61)

5900997 (5100/61RDCE)
5900979 (1S5100Z/C33D61 ANSI)
5900591 (5100/72)

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

61

TP 400-7471-L-5Z-F



61" & 72" Mower Deck - Hanger Chains

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5302164

The above parts group applies to the following Mfg. Nos.:
5900998 (5100/72RDCE) 5900996 (1S5100ZC33D61RDCE)
5901013 (1S5100ZC33D61) 5900979 (1S5100Z/C33D61 ANSI)
5900997 (5100/61RDCE)

5900591 (5100/72)

5901010 (5100/72CE)

5900592 (5100/72RD)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 62 TP 400-7471-L-5Z-F

— —~ —~ —



61" & 72" Mower Deck - Hanger Chains

REF NO PART NO. QTy.

1 5025158 6
2 5025394 4
3 5025098 2
4 5025156 6
5 5025056 2
6 5025128 2
7 5023174 2
8 5025426 2
9 5025013X14 4
10 5045026 2
11 5025018X20 2
12 5025301 2
13 5050878X3 2
14 5025438 2
15 5025089 4
Footnotes

DESCRIPTION
WASHER, 1/2 SAE
NUT, 3/8-16 HEX NYLOCK FLANGE
NUT, 1/2-20 HEX NYLON LOCK
WASHER, 3/8 SAE
NUT, 1/2-13 HEX NYLON LOCK
NUT, 3/8-16 HEX SERRATED FLANGE
CLEVIS, 1/2-20, STEEL
BOLT, 1/2-20 X 2-1/2, FLT
BOLT, 3/8-16 X 1-3/4 GD5
HANGER, FRONT DECK - 4 LINK
BOLT, 1/2-20 X 2-1/2 GD5 YZ
NUT, 1/2-13 HEX JAM
CHAIN, 5/16 GD30, 3 LINKS
ROUND, PIN ANCHOR SHACKLE
NUT, 1/2-20 HEX JAM

The above parts group applies to the following Mfg. Nos.:

5900998 (5100/72RDCE)
5901013 (1S5100ZC33D61)
5900997 (5100/61RDCE)
5900591 (5100/72)
5901010 (5100/72CE)
5900592 (5100/72RD)

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

5900996 (1S51002C33D61RDCE)
5900979 (1S5100Z/C33D61 ANSI)

63

TP 400-7471-L-5Z-F



61" Mower Deck - Pulleys, Belt & Idler

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5302165

/ ?
55075902665 & ABOVE

The above parts group applies to the following Mfg. Nos.:
5901013 (1S51002C33D61)

5900997 (5100/61RDCE)

5900979 (1S5100Z/C33D61 ANSI)

5900996 (1S51002C33D61RDCE)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 64 TP 400-7471-L-5Z-F



61" Mower Deck - Pulleys, Belt & Idler
REFNO PARTNO. QTY. DESCRIPTION

1 5021724 1 BELT, BP-SEC, 197.90EL, ARAMID, WRPD
2 5025017X36 1 BOLT, 1/2-13 X 4-1/2 GD5 YZ
3 5025150 2 WASHER, 1/2 USS
4 5045022 1 SPACER, .52 X 1.00 X 3.50
5 5021541 2 BUSHING, FLANGE
6 5060001 1 IDLER ARM ASSEMBLY
7 5025396 5 NUT, 1/2-13 HEX NYLOCK FLANGE
8 5025158 1 WASHER, 1/2 SAE
9 5600184 4 KIT, PULLEY & SHIELD (SV) (Includes 5102831 pulley & 5101103 shield)
10 5025017X24 1 BOLT, 1/2-13 X 3 GD5 YZ
11 5025447 1 GREASE FITTING, 1/4-28, 90 DEGREE
12 5025010X8 6 BOLT, 1/4-20 X 1, GD5
13 5023497 1 EYE BOLT, 3/8-16 X 5, 1 EYE
14 5045023 2 SPACER, .52 X 1.00 X .44, CZ
15 5023340 1 SPRING-EXT, 1.04 ODX10.535LGX.148WR, BLK
16 5025034 2 NUT, 3/8-16 HEX
17 5101103 4 SHIELD, PULLEY BEARING
18 5025017X28 1 BOLT, 1/2-13 X 3-1/2 GD5 YZ
19 5103430 3 WELD, MOUNT, IDLER
20 5020815 3 PULLEY, SPINDLE, BH66
21 5022726 3 KEY 1/4 SQ X 1 1/2 LONG
22 5020819 3 BUSHING, TAPERED HUB
23 5102678 1 PULLEY, DEEP V-IDLER, 6.25"0OD S 1/2" ID
24 5060001 1 IDLER ARM ASSEMBLY
25 5102678 1 PULLEY, DEEP V-IDLER, 6.25"0OD X 1/2"ID
26 5101161 1 SPACER, .52 X 1.00 X .63, CZ
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901013 (1S51002C33D61)

5900997 (5100/61RDCE)

5900979 (1S51002/C33D61 ANSI)

5900996 (1S51002C33D61RDCE)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 65 TP 400-7471-L-5Z-F



61" Mower Deck - Housing, Covers, Spindles & Blades - Side Discharge

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5302166

The above parts group applies to the following Mfg. Nos.:
5901013 (1S51002C33D61)
5900979 (1S51002/C33D61 ANSI)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 66 TP 400-7471-L-5Z-F



61" Mower Deck - Housing, Covers, Spindles & Blades - Side Discharge

REF NO

0o NOoO O~ WO =

[T ST S T NS T ) TR S T S T ) T G G G G G G G Qi Gy
NOoO oA WON—=2 O O© 00N WN-= OO

Footnotes

PART NO.
5600415
5025392
5402403
5404718A
5025013X10
5025045
5025411
54034848
5600414
5025011X6
5025394
54047168
5061300
5403485B
5022308
5025155
5049438
5025390X10
5101755S
5025477
5025320X14
5401344A
5025145X6
5102037
5405322A
5025011X8
5101004

QTy.

A N O = = A N)W = O =
—

o] L

_ O = A N =W =W = = -

DESCRIPTION
KIT, DISCHARGE CHUTE, 61" ICD - 1S5100
NUT, 5/16-18 HEX NYLOCK FLANGE
CHUTE, DISCHARGE, RUBBER, 61/72
SUPPORT, DISCHARGE CHUTE - BLK
BOLT, 3/8-16 X 1-1/4 GD5
NUT, 5/16-24 HEX NYLON LOCK
BOLT, 5/16-18 X 3/4 FLANGE
GUARD, 61" RH - RED
DECK SHELL W/DECALS, 61"iCD - IS5100
BOLT, 5/16-18 X 3/4 GD5
NUT, 3/8-16 HEX NYLOCK FLANGE
WELD, FRAME, CHUTE, 61 - RED
ROD MOUNT, CHUTE 61"
GUARD, 61" LH - RED
CLIP, BODY , 5/16-18 FOR 7 GA.
WASHER, 5/16 SAE
ASSM, SPINDLE, BOTTOM MOUNT
BOLT, 3/8-16 X 1-1/4", FLANGE
BLADE, 21" (SET OF 3)
WASHER, 5/8" GRADE 8, YZ
BOLT, 5/8-11 X 1-3/4" GD8
PLATE, DEFLECTOR - BLK
BOLT, 5/16-18 X 3/4, CARRIAGE
FLAP, STRIPER, 61 DECK, IS3100 S200X
PLATE, SUPPORT - BLK
BOLT, 5/16-18 X 1 GD5 YZ
SAFETY WALK, 4.00 X 7.50

The above parts group applies to the following Mfg. Nos.:
5901013 (1S51002C33D61)

5900979 (1S5100Z/C33D61 ANSI)

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

67

TP 400-7471-L-5Z-F



61" & 72" Mower Deck - Rear Mount Bars

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

T—
el
F=
~
N
N
o
T~

The above parts group applies to the following Mfg. Nos.:

5900592 (5100/72RD) 5900998 (5100/72RDCE)
5901013 (1S5100ZC33D61) 5900591 (5100/72)

5900996 (1S5100ZC33D61RDCE)
5901010 (5100/72CE)

5900979 (1S5100Z/C33D61 ANSI)
5900997 (5100/61RDCE)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 68

— —~ —~ —

TP 400-7471-L-5Z-F



61" & 72" Mower Deck - Rear Mount Bars

REF NO PART NO.

1 5045009B
2 5020095

3 5025093

4 5025265X24
5 5022111

6 5022039

7 5025160

8 5025284

9 5025096
10 5045037B
11 5025013X8
12 5025156
13 5023344
14 5100548
15 5025013X8

Footnotes

QTy.

NN AP DNDNDMNOMNDNDBENDDNDDNDDND

DESCRIPTION
ASSM, PUSHER BAR
GREASE FITTING, 1/4-28 STRAIGHT
NUT, 3/4-16 HEX JAM
BOLT-3/4-16 X 3 YZ GD5
SEAL, 3/4 ROD END
BALL JOINT, 3/4-16, MALE
WASHER, 3/4 SAE
NUT, 3/4-16 HEX NYLON LOCK
NUT, 3/8-16 HEX NYLON LOCK
WELD, DECK MOUNT SHAFT
BOLT, 3/8-16 X 1 GD5 YZ
WASHER, 3/8 SAE
BUSHING, .75 X 1.00 X 1.00, PLASTIC
WASHER, .390 X 1.50 X .109, YZ
BOLT, 3/8-16 X 1 GD5 YZ

The above parts group applies to the following Mfg. Nos.:

5900592 (5100/72RD)
5901013 (1S5100ZC33D61)

5901010 (5100/72CE)

(

5900996 (1S5100ZC33D61RDCE)
(
(

5900979 (1S5100Z/C33D61 ANSI)

5900997 (5100/61RDCE)

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

5900998 (5100/72RDCE)
5900591 (5100/72)

69

TP 400-7471-L-5Z-F



61" Mower Deck - Housing, Covers & Spindles - Rear Discharge

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5302576

The above parts group applies to the following Mfg. Nos.:
5900997 (5100/61RDCE)
5900996 (1S51002C33D61RDCE)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 70 TP 400-7471-L-5Z-F



61" Mower Deck - Housing, Covers & Spindles - Rear Discharge

REF NO PART NO. QTy.

1 5022308 6
2 5025155 19
3 5025394 18
4 5025477 3
5 5049438 3
6 5101755S 1
7 5025011X6 6
8 5025320X14 3
9 5025390X10 18
10 5403485B 1
11 5403484B 1
12 5600520 1
13 5407916A 1
14 5407917A 1
15 5025392 13
16 5025011X8 8
17 5406894B 1
18 5103040 1
19 5025011X10 5
20 5407990B 1
21 5407310B 1
Footnotes

DESCRIPTION
BODY CLIP, 5/16-18-7GA MATERIAL
WASHER, 5/16 SAE
NUT, 3/8-16 HEX NYLOCK FLANGE
WASHER, 5/8 GRADE 8, YZ
ASSM, SPINDLE, BOTTOM MOUNT
BLADE, 21" (SET OF 3)
BOLT, 5/16-18 X 3/4 GD5
BOLT, 5/8-11 X 1-3/4 GD8
BOLT, 3/8-16 X 1-1/4, FLANGE, GD 5, CZ
GUARD, 61" LH - RED
GUARD, 61" RH - RED
DECK SHELL W/DECALS, 61"RD - 1S5100
BAFFLE, BLOWOUT, 61RD iCD, LH - RED
BAFFLE, BLOWOUT, 61RD iCD, RH - RED
NUT, 5/16-18 HEX NYLOCK FLANGE
BOLT, 5/16-18 X 1 GD5 YZ
PLATE, SUPPORT, 61 - RED
FLAP, STRIPER, 61, RD
BOLT, 5/16-18 X 1-1/4 GD5 YZ
PLATE, REAR DEFLECTOR, 1S5100 - RED
WELD, REAR BAFFLE, 61RD - RED

The above parts group applies to the following Mfg. Nos.:

5900997 (5100/61RDCE)
5900996 (1S5100ZC33D61RDCE)

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

7

TP 400-7471-L-5Z-F



72" Mower Deck - Pulleys, Belt & Idler Arm

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5302590

The above parts group applies to the following Mfg. Nos.:
5901010 (5100/72CE)

5900592 (5100/72RD)

5900998 (5100/72RDCE)

5900591 (5100/72)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 72 TP 400-7471-L-5Z-F



72" Mower Deck - Pulleys, Belt & Idler Arm
REFNO PARTNO. QTY. DESCRIPTION

1 5022854 1 BELT, BP-SEC, 207.906EL, ARAMID, WRPD
2 5045023 3 SPACER, .52 X 1.00 X .44, CZ
3 5600184 3 KIT, PULLEY & SHIELD (SV) (Includes 5102831 pulley & 5101103 shield)
4 5023340 1 SPRING-EXT, 1.04 ODX10.535LGX.148WR, BLK
5 5020819 3 BUSHING, TAPERED HUB
6 5025447 1 GREASE FITTING, 1/4-28, 90 DEGREE
7 5022726 3 KEY 1/4 SQ X 1 1/2 LONG
8 5022794 3 PULLEY, SPINDLE, BH72
9 5021541 2 BUSHING, FLANGE

10 5045022 1 SPACER, .52 X 1.00 X 3.50

11 5103430 2 WELD, MOUNT, IDLER

12 5100616 1 SPACER, .52 X 2.00 X .88, CZ

13 5401741A 1 WELD, IDLER ARM - BLK

14 5025415 1 WASHER, .50 X 1.75 X .13

15 5101103 4 SHIELD, PULLEY BEARING

16 5102678 1 PULLEY, DEEP V-IDLER, 6.25"0OD X 1/2"ID

17 5021811 1 EYE BOLT, 3/8-16 X 8, 1 EYE

18 5025396 5 NUT, 1/2-13 HEX NYLOCK FLANGE

19 5025017X40 1 BOLT-1/2-13 X 5 GD5 YZ

20 5025150 4 WASHER, 1/2 USS

21 5025017X22 3 BOLT, 1/2-13 X 2-3/4 GD5 YZ

22 5025017X28 1 BOLT, 1/2-13 X 3-1/2 GD5 YZ

23 5025010X8 6 BOLT, 1/4-20 X 1, GD5

24 5025394 1 NUT, 3/8-16 HEX NYLOCK FLANGE

25 5025084 1 NUT, 3/8-16 HEX JAM

Footnotes

The above parts group applies to the following Mfg. Nos.:
5901010 (5100/72CE)

5900592 (5100/72RD)

5900998 (5100/72RDCE)

5900591 (5100/72)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 73 TP 400-7471-L-5Z-F



72" Mower Deck - Housing, Covers & Spindles - Rear Discharge

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5302590H

The above parts group applies to the following Mfg. Nos.:
5900998 (5100/72RDCE)
5900592 (5100/72RD)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 74 TP 400-7471-L-5Z-F



72" Mower Deck - Housing, Covers & Spindles - Rear Discharge

REF NO
1
2
3a
3b

oo NoO oA

11
12
13
14
15
16
17
18
19
20
21
22
23
24

Footnotes

PART NO.
5102227S
5103040
5600510
5600567
5406894B
5049438
5401136B
5408055B
54075048
5407990B
5101004
5408129B
5408130B
5047408
5022800
5025011X10
5025011X6
5025145X8
5025390X10
5025320X14
5025394
5022308
5025155
5025477
5025392

QTy.

3
1
1
1
1
3
1
1
1
1
1
1
1
1
1

20

DESCRIPTION
BLADE, 25 X 25 X 2.50, HIGH LIFT (SET OF 3)
FLAP, STRIPER, 61/72RD
DECK SHELL W/ DECALS, 5100/72 RD CE (CE Models)
DECK SHELL W/ DECALS, 5100/72 RD
PLATE, SUPPORT, 61 - RED
ASSM, SPINDLE, BOTTOM MOUNT
GUARD, DECK - RH - RED
GUARD, DECK - LH - RED
WELD, REAR BAFFLE, 72 RD - RED
PLATE, REAR DEFLECTOR, 1S5100 - RED
SAFETY WALK, 4.00 X 7.50
BAFFLE, BLOWOUT, 1S5100Z CE, RH - RED (CE Models)
BAFFLE, BLOWOUT, 1S5100Z CE, LH - RED (CE Models)
SPACER, .39 X .75 X .50
PLUG, HOLE 2 1/8 (Not Shown)
BOLT, 5/16-18 X 1-1/4 GD5 YZ
BOLT, 5/16-18 X 3/4 GD5
BOLT, 5/16-18 X 1, CARRIAGE
BOLT, 3/8-16 X 1-1/4, FLANGE, GD 5, CZ
BOLT, 5/8-11 X 1-3/4 GD8
NUT, 3/8-16 HEX NYLOCK FLANGE
BODY CLIP, 5/16-18-7GA MATERIAL
WASHER, 5/16 SAE
WASHER, 5/8 GRADE 8, YZ
NUT, 5/16-18 HEX NYLOCK FLANGE

The above parts group applies to the following Mfg. Nos.:
5900998 (5100/72RDCE)
5900592 (5100/72RD)

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

75

TP 400-7471-L-5Z-F



72" Mower Deck - Housing, Covers & Spindles - Side Discharge

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5302596H

The above parts group applies to the following Mfg. Nos.:
5901010 (5100/72CE)
5900591 (5100/72)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 76 TP 400-7471-L-5Z-F



72" Mower Deck - Housing, Covers & Spindles - Side Discharge

REF NO
1
2
3
4
5a
5b

Footnotes

PART NO.
5402403
54080168
5408018A
5103045
5600509
5600508
5102621
5406164A
5407876A
5025045
5025392
5025145X6
5025394
5025011X10
5025155
5025013X10
5025011X8
5025411
5025477

5050086X10P75

5025164
5023385
5023489
5102227S
5049438
5401136B
5408055B
5101004
5407874B
5407875B
5047408
5025320X14
5025390X10
5025011X6
5022308

QTy.

N =4 =4 a4 a4 a4 a4 a4 a a4

N W MNDNdDND
o)} pare g

\V]

OO O — W — = o d o )W) = a W - 0w
o]

DESCRIPTION
CHUTE, DISCHARGE, RUBBER, 52/61/72
WELD, FRAME, CHUTE, 72 - RED
SUPPORT, DICHARGE CHUTE, 61/72 - BLK
ROD, MOUNT, CHUTE, 72, CZ
DECK SHELL W/ DECALS, 5100/72 (Domestic Models)
DECK SHELL W/ DECALS, 5100/72 CE (Export Models)
FLAP, STRIPER, 72 DECK
PLATE, SUPPORT, 72" - BLK
PLATE, DEFLECTOR, 72 - BLK
NUT, 5/16-24 HEX NYLON LOCK
NUT, 5/16-18 HEX NYLOCK FLANGE
BOLT, 5/16-18 X 3/4, CARRIAGE
NUT, 3/8-16 HEX NYLOCK FLANGE
BOLT, 5/16-18 X 1-1/4 GD5 (Export Models)
WASHER, 5/16 SAE
BOLT, 3/8-16 X 1-1/4 GD5
BOLT, 5/16-18 X 1 GD5
BOLT, 5/16-18 X 3/4 FLANGE
WASHER, 5/8 GRADE 8, YZ
TUBE, 1/2 X 3/8 X 10.75 BLACK POLY (Export Models)
WASHER, 5/16 FENDER (Export Models)
SPRING, TORSION (Export Models)
CAP, PROTECTOR, .120 ID (Export Models)
BLADE, 25 X 25 X 2.50, HIGH LIFT (SET OF 3)
ASSM, SPINDLE, BOTTOM MOUNT
GUARD, DECK - RH - RED
GUARD, DECK - LH - RED
SAFETY WALK, 4.00 X 7.50 (Not Shown)
BAFFLE, BLOWOUT, IS5100Z CE, LH - RED (Export Models)
BAFFLE, BLOWOUT, IS5100Z CE, RH - RED (Export Models)
SPACER, .39 X .75 X .50 (Export Models)
BOLT, 5/8-11 X 1-3/4 GD8
BOLT, 3/8-16 X 1-1/4, FLANGE, GD 5, CZ
BOLT, 5/16-18 X 3/4 GD5
BODY CLIP, 5/16-18-7GA MATERIAL

The above parts group applies to the following Mfg. Nos.:
5901010 (5100/72CE)
5900591 (5100/72)

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

77

TP 400-7471-L-5Z-F



Electrical Schematic - Charging Circuit - S/N: 2015208487 & Below

Y:\Catalog Data\FRS\Images\01\7471\5407635CH

5407635 - WIRE HARNESS, 1S51002 NEGATIVE BATTERY CABLE GRB?O’:?E&?BLE
- , 5047689
(HYDRAULIC DECK LIFT SYSTEM) - LT o FUSE & RELAY LOCATION |
BATTERY | pOSITIVE BATTERY CABLE .
5047553 NOTE:
é + BATTERY CABLE #5044732 REPLACES
FUSE HOLDER #5061625 & ALTERNATOR
20A FUSE ALTERNATOR 40A FUSE #5023454
] FUEL SOLENOID
1 *
‘ 5021603 e POSITIVE BATIERY CABLE FUEL SOLENORD
5 DECKLIFT SOIoDE @ PTO SWITCH
g TOGGLE SWITCH STARTER MOTOR DECK LIFT
= 5023466 AND SOLENOID SOLENIOD
H 30A FUSE
_______ H 5021771 A _
! g A [ :| 30A FUSE E] RELAY #1 RELAY #2 RELAY 43
"DECK LIFT soztrm =
%  SOLENOID YELLOW
2 3135333 STARTER DECK SHUT DOWN
5101477 veLLow RELAY RELAYS
&
(ORANGE T0 GLOW
PLUGS
RELAY #2
= seay 5021766 - - — - — - — - — - —— - —— - —
£ RELAY #1 ’ ». RELAY #3 IGNITION
g soetres = Ll g 5021766 SWITCH | ReomwhiTe TO MAIN HARNESS PANEL Hé\z‘[ﬁ%%?- DIESEL
= E 50228831 | DIODE & TIMER MODULE 0 .
00273 1 G
P & O 5 e oo ORANGEAVHITE
86) I PTO U I] E ORANGE/WHITE - |
= P =
] @ |B n = swiren [0 00 z
1] 5022180 © I
BLACK > BLACK S |
E . | HOURMETER
2 L _ow L ] oRuGE ) 5100996 GLOW
TRROR Bmwv__:uow 1 VIOLET BLUE E pug |
A — BROWN LAMP
5023451
20A FUSE TEMP, P I (AMBER) |
5021603 SWITCH
5100222 ORANGE ! BLACK TEMP. !
BROWN l = LAMP |
LU g x 5023452
- 2 RED
124 QUTLET DIODE @ : 1 8 — - ] - |
LA 50228835 2T H L
w ORANGE/WHITE
E QRANGE/GREEN g g 5 I GREEN @ mLL:I’:iEPSS-
TEMP. "|1 WHITE/RED K < , 5093452
SENDER ORANGE/WHITE ; 1 I (BLAK | :Ej . (RED) |
8023449 R ORANGE/WHITE p H =
ORANGEWT e 2 — E H
RH 2 g z
?"“ NEUTRAL 20A FUSE -l 3 WHITERED ORARGEMHITY s .
QO | SWITCH 5021603 20A FUSE g =1 .
3 5021451 5021603 = ORANGE/WHITE
3 - TEMP. GAUGE VOLTMETER
BRAKE 5023393 022387
SWITCH BLACK
5022182 Ganr BLACK 1 !
ORANGE/GREEN @ x L_ J
" PTO CLUTCH - — — - — o — o e o s
H 5100040
| El B § ORANGE/BLACK
== o —
| | - L AomanGEAuHITE[ 2 £ TR
BLAC | B PRESS.
s SWITCH
= 5100221 |g
LH E &
NEUTRAL g
SWITCH ERNE BLACK
5021451 s |z
g EE FUEL
S 1E R SOLENOID 2
— £ EE H
= S BLACK 2
SEAT [ | Y Y- S
switcH | g_i ORANGEBLACK ORANGEWHITE
5022094 %

F’_ﬁ‘ DIODE  DIODE @
0. 0 5

g

The above parts group applies to the following Mfg. Nos.:

5900996 (1S5100ZC33D61RDCE)
5901013 (1S5100ZC33D61)
5901011 (1S5100ZC33D)
5900507 (1S5100ZC33D ANSI)
5900979 (1S5100Z/C33D61 ANSI)
5900995 (1S5100ZC33DCE)

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

78

TP 400-7471-L-5Z-F



Electrical Schematic - Cranking Circuit - S/N: 2015208487 & Below

Y:\Catalog Data\FRS\Images\01\7471\5407635CR

5407635 - WIRE HARNESS, 1851002 NEGATIVE BATTERY CABLE GHDEOI:[;BEOA BLe
- s 5047689
(HYDRAULIC DECK LIFT SYSTEM) - flin ol R e FUSE & RELAY LOCATION
BATTERY POSITIVE BATTERY CABLE
5047563 * NOTE:
a + BATTERY CABLE #5044732 REPLACES
FUSE HOLDER #5061625 & ALTERNATOR
20A FUSE ALTERNATOR 40A FUSE #5023454
5 “ FUEL SOLENOID
‘ 5021603 che POSITIVE l;gmiagv CABLE & DASH PANEL
5| DECKLIFT s @ PTO SWITCH
S| TOGGLE SWITCH STARTER MOTOR DECK LIFT
H 5023465 AND SOLENOID SOLENIOD
z 30A FUSE A
_______ E 5021771 .
E |:| 30A FUSE E RELAY#1 || RELAY#2 || RELAY#3
} El
DECK LIFT seatrm :
< SOLENOID yeLLow
g g:gggjg STARTER DECK SHUT DOWN
5101477 YELLOW ReLAY RELAYS
ORANGE TO GLOW
© PLUGS
RELAY #2
7 v SOAT6E S - - — i — " — " — i o i
Z RELAY #1 - RELAY #3 —1 PANEL HARNESS, DIESEL
T 5021766 z VIOLET & 5021766 S\I\QTCH REDWHITE TO MAIN HARNESS 5401087
I E SUEZSEXT | DIODE & TIMER MODULE ({ | O3 .
S o N & P — 5100273 ”[lC 'ﬁ) Cﬁ"" ORANGEMHITE
y. N ORANGEMHITE
x id] AN ig__.l Ty 105 I AL [T E |
3 a |5 Mo {] § z SWITCH Z
= BLUE ] 1 JE 5022180 11 I
5|z 3
e H f
LSS i -~ | HOURMETER
F g ORANGE N 5100996 GLOW
1 VIOLET BLUE [ pug |
BLACK gﬁ LAMP
A 5023451
20A FUSE TEMP. l (AVEER) |
5021603 SWITCH I 1
5100222 ORANGE BLACK TEMP.
BROWN — LAMP
mm— é 5023452
12V OUTLET R0y 2 (RED)
5100016 DIODE @ o 1 8 I
LA 5022883X5 211 fg( \_J I
ORANGE/WHITE
;Dj ORANGE/GREEN g g - = I - @ 0l LL:RMEPSS .
TEMP. 0 o WHITERED T d 5023452
seunen o pE— sl 2 B | LY i : A
4 ORANGEWHITE ORANGEAHIT = =
ORANGEMWHTTE = I — o E H |
?D RH é 5 WHITERED ORANGE/MWHITE - é
" | NEUTRAL 20A FUSE . e b s ;
Lo Sr\ahgl;(é:‘l 5021603 2?{?21%{]? = = ORANGEMWHITE
g 5 TEMP. GAUGE
- BRAKE I 5023395 VOLTMETER |
SWITCH BLACK \
5022182 GRAY BLACK 1
ORANGE/GREEN @ L -I
' o70 oo - — i — o — o —— e o s . e
§ ;)M 5100040
w e H ~ ORANGE/BLACK
2EE (@)
l | - L A\oRaveEwHITE 2 é: 0IL
BLACK | Buck PRESS.
i SWITCH
? 5100221 E
LH g DELAY MODULE -
NEUTRAL 2 5023310 .
SW‘TCH % ; BLACK. Wa BLACK
5021451 g |z i_ C;);@“[
: 5 EE | of FUEL
R £ SOLENOID =
g EE| L g
g TIME DELAY MODULE g
SEAT 2 | Y _ Y= SCHEMATIG N °
SWITCH 2 ORANGE/BLACK ORANGENHTE
5022094 é
g
Fﬁl DIODE  DIODE @
0 507
=

The above parts group applies to the following Mfg. Nos.:
5900996 (1S5100ZC33D61RDCE)

5901013 (1S5100ZC33D61)

5901011 (1S51002C33D)

5900507 (1S5100ZC33D ANSI)

5900979 (1S5100Z/C33D61 ANSI)

5900995 (1S5100ZC33DCE)

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

— o~ —~ —

79 TP 400-7471-L-5Z-F



Electrical Schematic - Operator Pres./Safety Circuit - S/N: 2015208487 & Below

Y:\Catalog Data\FRS\Images\01\7471\54076350P

5407635 - WIRE HARNESS, 1851002 NEGATIVE BATTERY CABLE Gﬂngo':gﬁg? BLe
(HYDRAULIC DECK LIFT SYSTEM) - — [ E— R e FUSE & RELAY LOCATION
BATTERY POSITIVE BATTERY CABLE R
5047553 NOTE:
a + BATTERY CABLE #5044732 REPLACES
FUSE HOLDER #5061625 & ALTERNATOR
20A FUSE ALTERNATOR 40A FUSE #5023454
6 * FUEL SOLENOID
‘ 5021603 GREEN POSITIVE BSgH;ESgYCABLE & DASH PANEL
5 DECK LIFT 5(31223356 @ PTO SWITCH
Z| TOGGLE SWITCH STARTER MOTOR DECK LIFT
& 5023466 AND SOLENOID SOLENIOD
5 30A FUSE
_______ E 5021771 A o
g |::| 304 FUSE g RELAY #1 RELAY #2 RELAY #3
T z
DECK LIFT swatrm ”
= SOLENOID YELLOW
2 g}gggjg STARTER DECK SHUT DOWN
5101477 veLLow RELAY RELAYS
ORANGE TO GLOW
© PLUGS
RELAY #2
7 o 5021766 SHTIOn - I —
Z RELAY #1 > —T
g 5021766 | = AL %HS-Z?;B:S SWITCH | Reowrire l T0 MAIN HARNESS PANEL HEA;‘[:!IEI?I' DIESEL ]
g 5022885X1 | DIODE & TIMER MODULE 0 |
BLACK 5100273 e o C‘(_l:.l\ ORANGE/WHITE
_[I D— I [l I] J ORANGEAWHITE - |
) PTO g
2 z swien | [ 00 g
1 |z 5022180 J] U I
:
- | HOURMETER
ORANGE A 5100996 GLOW
1 VIOLET BLUE Q pug |
dad LAMP
5023451
20A FUSE TEMP.—] s (AMBER)
5021603 SWITCH i I
5100222 ORANGE BLACK TEMP.
BROWN il LAMP
5 5023452
12V OUTLET wRowN 2 (RED)
5100016 DIODE @ o . 5 A X
|+ 5022883X5 211 H \J L
ORANGE/WHITE
% ORANGE/GREEN g g - = I - @ ol LL:RMEPSS .
TEMP. N WHITERED < = | 5003452
SENDER 'IIH—@ ORANGEMHITE alr = = 1 L1 2 o £ Ry
5023449 ORANGE/WHITE ORANGE/WHITE p H é
ORANGEAWHITE . — E §
?) RH £ & z
" | NEUTRAL 20A FUSE - o E WHITERED ORANGEMWHITE ° |
20A FUSE B =1
. Sr\ahgl;(é:‘l 5021603 5021603 = ORANGEMWHITE
2 v TEMP. GAUGE
= BRAKE I 5023393 VO;'OTZ'%E&ER |
SWITCH BLAcK .
5022182 GRAY BLACK 1
ORANGE/GREEN @ L -I
X P10 CLUTGH - — i —— . — o ot e e .
§ })M 5100040
sls 2 X ORANGE/BLACK
EE (o)
l | - RANGEMHITE 2 é 0IL
LA BLACK o alBUAK PRESS.
g 3 SWITCH
/= 5100221 |z
LH g DELAY MODULE -
NEUTRAL < 5023310
SW‘TCH % < BLACK. BLAGK
5021451 g E i_ C;);@“[
o I§ 9B i ol FUEL
= 5 5 £ SOLENOID g
1| IR :
s EEE Y g
,,,,, _ H
] TIME DELAY MODULE g
SEAT f= SCHEMATIC N b
SWITCH f2 ORANGE/BLACK SRANCEIAITE
5022094 é
g

DiODE
50228835

DIODE
50228835

E=It A Arca

The above parts group applies to the following Mfg. Nos.:
5900996 (1S5100ZC33D61RDCE)

5901013 (1S5100ZC33D61)

5901011 (1S51002C33D)

5900507 (1S5100ZC33D ANSI)

5900979 (1S5100Z/C33D61 ANSI)

5900995 (1S5100ZC33DCE)

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

— o~ —~ —

80 TP 400-7471-L-5Z-F



Electrical Schematic - PTO & Hourmeter Circuit - S/N: 2015208487 & Below

":\Catalog Data\FRS\Images\01\7471\5407635PTO

5407635 - WIRE HARNESS, 1851002 NEGATIVE BATTERY CABLE Gﬂngo':gﬁgﬂA BLe
- , 5047689
(HYDRAULIC DECK LIFT SYSTEM) - I E— R e FUSE & RELAY LOGATION
BATTERY POSITIVE BATTERY CABLE
5047563 * NOTE:
a + BATTERY CABLE #5044732 REPLACES
FUSE HOLDER #5061625 & ALTERNATOR
‘ 20A FUSE ALTERNATOR 40A FUSE #5023454
FUEL SOLENOID
5021603 POSITIVE BATTERY CABLE *
GREEN 5044732 & DASH PANEL
. DIODE PTO SWITCH
g DEGK LIFT 502288305 @
2 TOGGLE SWITCH STARTER MOTOR DECK LIFT
z 5023466 AND SOLENOID SOLENIOD
5 30A FUSE A
_______ E 5021771 .
2 |: :| 30 FUSE 3 RELAY #1 RELAY #2 RELAY 43
] El
DECK LIFT seatrm :
% SOLENOID YELLOW
g g}gggjg STARTER DECK SHUT DOWN
5101477 veLLow RELAY RELAYS
ORANGE TO GLOW
© PLUGS
RELAY #2
] ar | 5021766 — - - — . — — - — - o— - — it
Z RELAY #1 - RELAY 43 — PANEL HARNESS, DIESEL
@ 5021766 z — & 5021766 S\I\QTCH REDWHITE TO MAIN HARNESS 5401087
g SUEZSEXT | DIODE & TIMER MODULE ({ | O3 |
BLACK 5100273 HE N con ORANGEMIHITE
D ORANGEMHITE N
o PO || g
2 z SWITCH Z
1 |z 5022180 I
i
© HOURMETER
SRANCE 5100996 GLOW
1 VIOLET BLUE Q pug |
dad LAMP
5023451
20A FUSE TEMP, srOwn (AMBER)
5021603 SWITCH I 1 1
5100222 — TEMP.
BLACK BROWN | LAMP
= 5023452
12V OUTLET LELST - ] (RED)
5100016 i DIODE @ o 1 ¢ i 1
LA 5022883X5 I% o
w I ORANGE/WHITE O!L PRESS
E £ GREEN g S LAMP
TEMP. "” e WHITERED 2 il 5023452
SENDER — ORANGEAWHITE § 1 M 2 " (RED) 1
5023449 ORANGEMWHITE ° ORANGEWHITE 3 £
CRANGEMWHITE l E H |
? RH =3 WHITERED R é
" | NEUTRAL 20A FUSE . Ed - I
O | swich 5021603 208 FUSE E =1
2 5021451 TEMP. GAUGE
2 ' VOLTMETER
BRAKE 5023393 5022387
SWITCH BLACK ]
5022182 GRAY BLACK 1
ORANGE/GREEN l@ L -I
o \ P10 CLUTCH - — o — o — o o s o s e
Iz 5100040
82
El z |z ORANGE/BLACK
EIERERE
L A\oRaveEwHITE 2 é: 0IL
L | Buck PRESS.
g 3 SWITCH
? 5100221 ﬁ
LH g DELAY MODULE -
NEUTRAL 2 5023310 .
SW‘TCH % ; BLACK. Wa BLACK
5021451 s |z i_ C;);@“[
: 5 EE | of FUEL
= R : SOLENOID =
g Ble O@® ! z
2 2|2 | S
g EIE | * 3 g
77777 — H
g TIME DELAY MODULE g
SEAT |2 SCHEMATIG - °
SWITCH |3 DRANGE/BLACK ORANGENHITE
5022094 3
g

Fﬁl DIODE  DIODE @
0 507

g

The above parts group applies to the following Mfg. Nos.:

5900996 (1S5100ZC33D61RDCE)
5901013 (1S5100ZC33D61)
5901011 (1S5100ZC33D)
5900507 (1S5100ZC33D ANSI)
5900979 (1S5100Z/C33D61 ANSI)
5900995 (1S5100ZC33DCE)

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

— o~ —~ —

81

TP 400-7471-L-5Z-F



Electrical Schematic - Gauges & Lamps Circuit - S/N: 2015208487 & Below

Y:\Catalog Data\FRS\Images\01\7471\5407635GW

5407635 - WIRE HARNESS, 1851002 NEGATIVE BATTERY CABLE Gﬂngo':gﬁgﬂA BLe
- , 5047689
(HYDRAULIC DECK LIFT SYSTEM) - [ E— R e FUSE & RELAY LOCATION
BATTERY POSITIVE BATTERY CABLE R
5047563 NOTE:
a + BATTERY CABLE #5044732 REPLACES
FUSE HOLDER #5061625 & ALTERNATOR
20A FUSE ALTERNATOR 40A FUSE #5023454
6 * FUEL SOLENOID
‘ 5021603 GREEN POSITIVE l;ﬁﬂ;ﬁaly CABLE & DASH PANEL
5 DECK LIFT 5(31223356 @ PTO SWITCH
2 TOGGLE SWITCH STARTER MOTOR DECK LIFT
& 5023466 AND SOLENOID SOLENIOD
5 30A FUSE
_______ E 5021771 A o
g |: :| 304 FUSE g RELAY #1 RELAY #2 RELAY 43
] El
DECK LIFT S0t ;
= SOLENOID veLow
2 g}gggjg STARTER DECK SHUT DOWN
5101477 veLLow RELAY RELAYS
ORANGE TO GLOW
© PLUGS
RELAY #2
7 cone 5021766 SHTIOn - - — . — — - — - o— - — it
Z RELAY #1 > —T
g 5021766 | = AL H H%Zﬂﬁga SWITCH | Reowrire l T0 MAIN HARNESS PANEL HEA;‘[:!IEI?I' DIESEL ]
g 5022885X1 | DIODE & TIMER MODULE 0 |
BLACK 5100273 NG ND COM ORANGEMHITE
_[I D— D I] E‘\ ORANGEARHITE
. e | 00
2 00 z SWITCH g
gl] 1 |z 5022180 U I
n 2
v E / f
100 © | HOURMETER
A ORANGE A 5100996 GLOW
g | 1 VIOLET BLUE o pug |
g A LAMP
e 5023451
20A FUSE TEMP. ] {(AMBER)
5021603 SWIT[fH |
5100222 1 BLACK TEMP.
LA 5 LAMP
I g 5 5023452 |
12V QUTLET fIn: 2 g0y : (RED)
5100016 DIODE =) 1 ] 1
i, 5022883X5 1 2
b P <
2 ORANGE/WHITE
El 312 BROWN / m OILL:RMEPSS.
L GREEN
TEMP. "”' WHITERED 15]6] — 5023452
SENDER ORANGEAHITE 1 L4 8 - [— g . (RED) I
5023449 ORANGEWHITE ORANGEWHITE 3 £
OHANGE/WHITE I [— < é |
? RH 5 WHITERED @ ORANGE/MWHIT! - 2
* | NEUTRAL 20A FUSE g & NGEMH 4
e 5021603 20A FUSE 21 ® G B |
< | LO s“ﬁﬁg:‘ 5021603 = I i
2 v TEMP. GAUGE
= BRAKE I 5023393 VO;'OTZ'%E&ER |
SWITCH BLACK O X
5022182 GRAY BLACK 1
ORANGE/GREEN @ L s -I
o \ P10 CLUTGH - — o — o — o o s o s e
Iz ;) 5100040
2 g % E z o ORANGE/BLACK
L A\oRaveEwHITE 2 é: 0IL
L | Buck PRESS.
7z 3 SWITCH
= 5100221
LH g DELAY MODULE
NEUTRAL 2 5023310
SWITCH % = BLACK A BLACK
5021451 K] i_ C;);@“[
:0|E g i ol FUEL
= R : SOLENOID =
s ZlE O ! £
2 2|2 | S
g g2 | * ! - g
|7 T == — H
g TIME DELAY MODULE g
SEAT |2 SCHEMATIG -
SWITCH |2 ORANGE/BLACK ORANGEAWHITE
5022004 |2 I
g

DIODE DIODE
E= R Al
]

The above parts group
5900995 (1S5100ZC33DCE)

applies to the following Mfg. Nos.:

5900996 (1S5100ZC33D61RDCE)

(
5901013 (1S5100ZC33D61)
5901011 (1S5100ZC33D)
5900507 (1S5100ZC33D ANSI)

5900979 (1S51002/C33D61 ANSI)
© Copyright 2012 Briggs and Stratton. All Rights Reserved.

82

TP 400-7471-L-5Z-F



Electrical Schematic - Glow Plug Heat Circuit - S/N: 2015208487 & Below
Y:\Catalog Data\FRS\Images\01\7471\5407635GP

5407635 - WIRE HARNESS, 1S5100Z NEGATIVE BATTERY CABLE v
- s 5047689
(HYDRAULIC DEGK LIFT SYSTEM) - - {In all TO ENGINE FUSE & RELAY LOCATION |

BLOCK
BATTERY POSITIVE BATTERY CABLE
5047553

A +
20A FUSE ALTERNATOR
5021603 J—

DIODE
DECK LIFT 50228835 @ g‘
TOGGLE SWITCH

5023466

* NOTE:

BATTERY CABLE #5044732 REPLACES
FUSE HOLDER #5061625 &

40A FUSE #5023454

ALTERNATOR

FUEL SOLENQID
& DASH PANEL

PTO SWITCH

DECK LIFT
SOLENIOD

POSITIVE BATTERY CABLE *
5044732

TAN/BLACK.

STARTER MOTOR
AND SOLENOID

A

30A FUSE
5021771

30A FUSE
5021771

BROWN/WHITE

RELAY #1 RELAY #2 RELAY #3

YELLOW

]
DECK LIFT
= SOLENOID verLow
2 g}gggjg STARTER DECK SHUT DOWN
5101477 veLLow RELAY RELAYS
ORANGE e T0 GLOW
PLUGS
RELAY #2
] ar | 5021766 SHTIOn - - — - — - o— - — - — - — - o—
§ RELAY #1 » RELAY #3 PANEL HARNESS, DIESEL
@ 5021766 z VIOLET & 5021766 S\I\QTCH REDWHITE TO MAIN HARNESS 5401087
g SCF288X1 | DioDE & TIMER MODULER] | O3 1
BLACK 5100273 HE N con ORANGEMIHITE
[I D I D I] [ll ORANGEMWHITE N |
) PTO <
5 g swien |10 0 g
1 |z 5022180 J] U I
s | HOURMETER
ORANGE - 5100996 GLOW
1 VIOLET BLUE Q pug |
dad LAMP
5023451
20A FUSE — oy (AUBER)
5021603 SWITCH i ‘ I
5100222 — TEMP.
BROWN — LAMP
e 5 5023452
12V QUTLET smow 2 (RED)
5100016 DIODE @ o . 5 1 N X
|+ 5022883X5 g —
u N I ORANGE/WHITE O!L PRESS
= = GREEN LAMP
TEMP. "” e WHITE/RED 2 — 5023452
SENDER A ORANGEWHITE § 1 o g " D) 1
5023449 ORANGE/WHITE < ORANGEMWHITE = é
CRANGEMWHITE l H H |
NEURTHRAL 20A FUSE Ié I WHITERED ORANGE/WHITE s I
20A FUSE E =
mikel Sr\ahgz(é:l 5021603 5021603 =1 ORANGEMWHITE
I3 5 TEMP. GAUGE
2 VOLTMETER
BRAKE I 5023593 5022387 |
SWITCH SLACK 1
5022182 GRAY BLACK 1
ORANGE/GREEN @ L -I
ol P10 CLUTCH o — = r— e —  — " — o
B 5100040
82
El z |z ORANGE/BLACK
2|28 |5
I N I TR
e = = o PRESS.
7z 3 SWITCH
== 5100221 |5
LH g DELAY MODULE -
NEUTRAL 2 5023310
SWITCH g s — s
5021451 K] i_ (;);61
: 5 EE | @ | FUEL
= R : SOLENOID £
g Ble O@® ! H
2 2|2 | S
E B2 L] ! g
————— —! H
z TIME DELAY MODULE S
SEAT |2 SCHEMATIC . °
SWITCH |2 ORANGE/BLACK ORANGENHITE
5022094 |
&

\ [F] pooe oo @
0 507
3

The above parts group applies to the following Mfg. Nos.:
5900995 (1S5100ZC33DCE)

5900996 (1S5100ZC33D61RDCE)

5901013 (1S51002C33D61)

5901011 (1S5100ZC33D)

5900507 (1S5100ZC33D ANSI)

5900979 (1S51002/C33D61 ANSI)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 83 TP 400-7471-L-5Z-F



Electrical Schematic - Charging Circuit - S/N: 2015208488 & Above

5408422C

WIRE HARNESS, 1S5100Z ORG/GRN
5408422 LH NEUTRAL )| RH NEUTRAL
SWITCH SWITCH
5021451 021451 TO CONTROL
BLUE HARNESS
BROWN BROWN = GREEN
4
LUt L2 wimmen OlL PRESS.
T8 TEMP. SWITCH
& | SENDER
8 ssm | DIODE #1 5020449
| 50228806 )
; soz2182 | = ' \GREY
ORG/GRN @ 3 ~/
ORG/GAN ORG 14GA. BLACK 3 PTO CLUTCH
[ o
il
- g FUEL
g SOLENOID ORG 14GA.
S
e » TO CONTROL
DELAY MODULE HARNESS
pLoe SWITCH |3 5023310 STARTER RELAY
s0z2008 | @ ORG/ 5021766 T
o WHT [ 2, 7 |ORG/BLK |
© IBLACK YELLOW © |
R YELLOW |
| = @ |
} A\_BLACK BLUE |
| ORG/WHT §
DIODE #3 \—} ORG 12GA. |
S0828855 RED 12GA |
|
VIOLET AA™NIOLET RED12GA__ N AN\ N |
i |
ORG/WHT RED 14GA. |
DIODE #2 |- I
5022080%5 it DECK LIFT DECK LIFT L
& TOGGLE SWITCH SOLENOID
ENGINE i © P 5702042 BRW/ 5103910
BLOCK  [NEGATIVE BATTERY CABLE g TAN/BLK m LowhHT o moeack A A A A
04760 3 ! :
ol === || | [ = i
o
' S [ TANBLK -
P v erT s y—rrery=yv-rrea L] — N
NEGATIVE BATTERY CABLE I Ag;‘;{;‘gﬂ?"
BATTERY |5100312 ORGAWHT %‘ YELLOW -
x x + . =
ORGIWHT gy ORGVHT
5 3 POSITIVE BATTERY CABLE ORGAWHT [
I 3
@ o
1 BLACK BLACK
il >9/ ’ ORG 12 RED 12GA
BLACK POSITIVE BATTERY CABLE] | &
5018756 g REDMMT 126A\ oo o /REDWHT 12GA.
w ~.
2 -
12V OUTLET IGNITION
5100016 SWITCH
i 5022883X1
BLACK /™ RED 14GA. [TS[5a] T0 1o sEconD [ TO GLOW
- | — PLUGS
‘ [S[51715] iopermmer moouLe i STARTER MOTOR
| AND SOLENOID REDAWHT 12GA.
5022863X25
RED/WHT 12GA.
TTTTT o m T e e I r - |
| RED 1 m/i. | | CONTROL PANEL HARNESS (s40sz1) TOMAIN |
| = b HARNESS
| RED 12GA.===30A b FTT]BLACK |
1 ! | ORANGE |7 L ORGWHT |
| RED 14GA.==m 20A : | ORG/GAN = 5] YELLOW |
: 20A 1 DECK SHUT |
DOWN MODULE
! 30A : | 70 MAIN BLACK 5102008 :
1 N \ .
) | HARNESS @ v lx GREY FiT3 T3 Ta1YELLOW |
FUSE LOCATION 1 HOURMETER o] 313
! (VIEWED FROM TOP) 5102417 3 313 slel7)e |
I, 2 ke @@ =k
| Wy, GreY| (Z1HIZ |
P o m— e ————m e ——— \ N 25|35 |
) 10 SECOND TIMER HARNESS (5408420) | A G|CIE
! M ] S |
\ BLACK M N ORG/GRN |
\ Fmﬁ?ﬂ ! | ] PTOSWITCH | |
I B022180
&= 10 SEC. L GREEN =
: TO MAIN ﬂﬂﬂnm el et GREY| . o e :
 HARNESS [s]7]6]s] oy || ORANGE o
_____________________ S — L |
| 'g ORGMWHT |
. e | 3 ORGMWHT |
0 ! & /_oRGwHT I
6 | % |
! s 8 : .
TIME DELAY MODULE | g 2 ¥
SCHEMATIC | & g < BLUE/ |
| e} 50 S @ HT |
| VOLTMETER  TEMPLAMP  OILPRESS.LAMP  GLOW PLUG LAMP | | TEMP GAUGE |
I 5022387 5023452 (RED} 5023452 {RED} 5023451 (AMBER) 5023303 l
|
l |
|

The above parts group applies to the following Mfg. Nos.:
5900507 (1S5100ZC33D ANSI)

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

84

TP 400-7471-L-5Z-F



Electrical Schematic - Cranking Circuit - S/N: 2015208488 & Above

WIRE HARNESS, 1551002

5408422R

5408422 RH NEUTRAL
SWITCH SWITCH
5021451 so21a51 TO CONTROL
HARNESS
BROWN BROWN 213 GREEN
a
BLU/WHT 5 WHT/RED
i TEMP.
SWITCH ORG/GRN TEMP
2e ] 5022683%40 1 SENDER
5 BRAKE | 5020448
< SWITCH |
@

ORG 14GA. BLACK

OIL PRESS.
SWITCH
5100221

BLACK

PTO CLUTCH

A\ GREY
O

ORG 14GA.

TO CONTROL
HARNESS

N FUEL
N\ SOLENOID
~
N\ N\ g
SEAT  |% o
switcH |3 DE"‘?&;‘L?EU"E STARTER RELAY
soz200d |5 %iﬁ;’ ORGBLK 5021766 ;
2 1 G/BL |
53 |
—|BLACK YELLOW © |
= L (@iEELOW |
- A BLACK LTS |
ORGWHT |
= |
DIODE #3 - ORG 12GA. PN |
S0226895 RED 12GA |
|
|
VIOLET KA VIOLET RED12GA A A |
E— |
|
ORGWHT RED 14GA. |
DIODE #2 |= — L
5022860X5  {H DECK LIFT DECK LIFT ]
& TOGGLE SWITCH SOLENOID
ENGINE i 1] P s702042 BRW/ 5103910
BLOCK  [NEGATIVE BATTERY CABLE g TANBLK m L whr oo soeack A A A A
s0a76s0 3 ! :
e — T I I I B = BERESSS
ey e—rrvrrrrra Ll °© —"
NEGATIVE BATTERY CABLE Ag;‘;’;‘gﬂ?” -
BATTERY |s10%12 ORGWHT &l veow w
x x + " @
o 5] POSITIVE BATTERY CABLE ORG/WHT
z 2 Soa7555 ORGAVHT -~ 5 b
@ o -
l BLAGK>9/BLACK é\ RED 12GA
i} .
BLACK POSITIVE BATTERY CABLE | |5 @*—————
5048756 & -/ RED/WHT 12GA.
o U
{r)
o
v IGNITION
12! mt(JKl,f;‘:‘lgET YELLOW SWITCH
BLACK /™ RED 14GA. 50228831 TO GLOW
. EEE ;(:n:z‘:isrffgr:gs OR STARTER MOTOR PLUGS
DIODE/MMER MODULE AND SOLENOID REDWHT 12GA.
5022883X23 ~
RED/WHT 12GA.
___________________ g
: RED 12GA.  ORG 12GA. | | CONTROL PANEL HARNESS (sanniz1) TOMAIN |
| 5 i HARNESS |
| RED 12GA.===30A VIOLET : ] BLACK :
] ORGWHT
| RED 14GA.—{ 20A ORG/WHT : : ‘m‘, |
: 20A ORG14GA. | | DECK SHUT |
i DOWN MODULE |
: 30A ek | TOMAIN BLACK ™ tozuon |
| v il HARNESS < o GREY FTH T3 T YELLOW I
| FUSE LOCATION Ul HOURMETER s} g Tetts
! (VIEWED FROM TOP) || cREENFITHsROWN s102417 3 3 L2l |
TTooTTmTmmmmmm T T 5|4 N /] GREY| |2 g [
o
oo m = = = = — —————— ———— T 2] |
) 10 SECOND TIMER HARNESS (5408420) : | R 1 E |
' BLACK ! : ~ ORG/GRN |
! proswitch | |
1 o, ! | - 5022180 |
it 10 SEC.
| romam [A]3]2]1] b L GREY |
| HaRNESS [5]7]5 5] wozsass || ORANGE| |
_____________________ | |
_AD | |
[ | |
6 ! 5 BLACK |
- z = 1
| z 2 z |
TIME DELAY MODULE | H 2 ¥
SCHEMATIC | b g < BLUE/ |
| G o S @ HT |
| VOLTMETER ~ TEMPLAMP  OILPRESS.LAMP  GLOW PLUG LAMP | | TEMP GAUGE |
I 5022387 5023452 (RED} 5023452 {RED} 5023451 (AMBER) 5023303 l
|
l |
|

The above parts group applies to the following Mfg. Nos.:

5900507 (1S5100ZC33D ANSI)

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

85

TP 400-7471-L-5Z-F



Electrical Schematic - Operator Pres./Safety Circuit - S/N: 2015208488 & Above

WIRE HARNESS, 1551002

540842285

5408422 RH NEUTRAL
SWITCH SWITCH
5021451 5021451 TO CONTROL
HARNESS
BROWN BROWN 12 GREEN
]
BT L TWimReD g"’;r';gﬁss-
T
\ ;aercH 5100221
TEMP.
28] 502288340 SENDER
S 5023418
3
@

BLACK

FUEL
SOLENOID

BLACK

A\ GREY
O

PTO CLUTCH

ORG 14GA.

TO CONTROL

SEAT DELAY MODULE HARNESS
p STARTER RELAY
BLUE i\'fzg)%:‘ ORG/ :uma:n ) 5021766 T
) o |
) AR, YELLOW @ |
ol YELLOW |
= G} |
- BLACK BLUE |
L —=ellors | ||
DIODE #3 4 \.' ORG 12GA. |
S0226895 RED 12GA |
|
|
VIOLET = Weias RED12GA A N |
[l |
ORGWHT RED 14GA. |
DIODE #2 |= — L
5022860X5  {H DECK LIFT DECK LIFT ]
& TOGGLE SWITCH SOLENOID
ENGINE i 1] P s702042 BRW/ 5103910
BLOCK  [NEGATIVE BATTERY CABLE g TANBLK m I WHT 55707 BLACK A A
s0a76s0 3 AN
2
< _—
- _........._..............._.{ i .
NEGATIVE BATTERY CABLE I Ag;‘;’;‘gﬂ?”
BATTERY |sto0ai2 % YELLOW LA
=
5 8 + S OSITIVE BATTERY CABLE [
3 < 5047553 h P, 9 7 y, -, N
@ o !
1LBLACK BLACK
i o’ . © N mev s
BLACK POSITIVE BATTERY CABLE | | & @*—————
5048756 g 7,/ REDWHT 126A.
{r)
o
12V OUTLET IGNITION
5100016 SWITCH
BLACK /" ™\ RED 14GA. [T2[a]4] 0 10 sECOND | s022863%1 TO GLOW
. [E[E[7]s] [MER HARNESS OR STARTER MOTOR PLUGS
DIODE/TIMER MODULE | AND SOLENOID REDWHT 12GA.
5022863X25
RED/WHT 12GA.
T T T o m T m— T | P e —— |
| RED 1 m/i. ORG 12GA. | | CONTROL PANEL HARNESS (sanniz1) TOMAIN |
| = i HARNESS
| RED 12GA.===30A VIOLET : ] BLACK :
] ORGWHT
| RED 14GA.==m 20A ORG/WHT : : ‘m‘, |
: 20A ORG14GA. | | DECK SHUT |
i DOWN MODULE |
: 30A ek | TOMAIN BLACK ™ tozuon |
| v il HARNESS < o GREY FTH T3 T YELLOW I
FUSE LOCATION Ul HOURMETER s} g Tetts
! (VIEWED FROM TOP) | | GREENFSTZ]BROWN s 2 ] |
I
oo T 5|4 N /] GREY| |2 g [
o
oo m = = = = — —————— ———— T 2] |
) 10 SECOND TIMER HARNESS (5408420) : | R 1 E |
! |
\ BLACK ! | ~ ORG/GRN |
| Fmﬂ?ﬂ ! | PTOSWITCH | |
I B022180
it 10 SEC. ==
: TO MAIN ﬂﬂﬂnm S| GREY :
| HaRNESS [5]7]5 5] wozsass || ORANGE
_____________________ | o |
|
e} |
[ ) :
0 [ % BLAGK
| £ : 5 | '
= @ ES v |
TIME DELAY MODULE | B 2 ¥
SCHEMATIC | b g < BLUE/ |
| G 50 S @ HT |
| VOLTMETER  TEMPLAMP  OILPRESS.LAMP  GLOW PLUG LAMP | | TEMP GAUGE |
I 5022387 5023452 (RED} 5023452 {RED} 5023451 (AMBER) 5023303 l
\ |
|
' J
L e o o e o o e e o o e e e e e e e e e e e e e e e e e e e e e e e e e e e

The above parts group applies to the following Mfg. Nos.:

5900507 (1S5100ZC33D ANSI)

© Copyright 2012 Briggs and Stratton. All Rights Reserv

ed.

86

TP 400-7471-L-5Z-F



Electrical Schematic - PTO & Hourmeter Circuit - S/N: 2015208488 & Above

WIRE HARNESS, 1551002

ORG/GRN

5408422P

5408422 RH NEUTRAL
SWITCH
021451 TO CONTROL
HARNESS
BROWN BROWN 11 GREEN
4
LUt L2 wimmen "\ | OIL PRESS.
] TEMP. SWITCH
\ SWITCH ORG/GRN TEMP. 20 | 5100221
28] 5022883X40 1 SENDER
S Ssm | 5020448 A
2 soeziez | — O) GREY N
ORG/GAN < |x )
ORG/GAN ORG 14GA. = BLACK 22 PTO GLUTCH
N FUEL
SOLENOID
« ORG 14GA
X
SEAT % DELAY MODULE < § RS
SWiTCH  |B 5023310 @ STARTER RELAY LACK
BLUE “sozeess |G %iﬁ;’ i ORGBLK = 5021768 (1]2]
ER] Bl =
oy BLAGK YELLOW
= © YELLOW
A BLack BLUE
E ORGAVHT
DIODE #3 - ORG 12GA.
S0226895 RED 12GA
VIOLET K\ VIOLET ReD12GA A\ A N
ORGWHT RED 14GA.
DIODE#2 |= —
soz20005 | B DECK LIFT DECK LIFT
& TOGGLE SWITCH SOLENOID
ENGINE i <] < s702042 BRW/ 5103310
BLOCK [ NEGATIVE BATTERY CABLE o] TANBLK m W WHT §7275 7 7" BLACK.
s0a76s0 = HOASAH
2
[
-— _........._..............._.{ i P
NEGATIVE BATTERY CABLE I ALTERNATOR
BATTERY |sto0ai2 % YELLOW
x x + =
SE1 POSITIVE BATTERY CABLE [
I3 5047555 7 A
@ o !
1BLACK BLACK
i} >9/ P ® RED 12GA.
BLACK POSITIVE BATTERY CABLE | | & @*—————
5048756 & -/ RED/WHT 12GA.
o U
{r)
o
12V OUTLET IGNITION
100016 SWITCH
BLACK /™ RED 14GA. [TaTs ] To o secono I So2883Kt TO GLOW
. [E[E[7]s] [MER HARNESS OR STARTER MOTOR PLUGS
DIODE/TIMER MODULE | AND SOLENOID REDWHT 12GA.
5022863X25
RED/WHT 12GA.
T T T o m T m— T | P e —— |
! REQ126A.  ORG i2ca. | | CONTROL PANEL HARNESS (sanniz1) TOMAIN |
| = ) HARNESS
| RED 126A.{]-308 voter ! BLACK :
] horeyt
il ol
| RED 14GA.-| 208 oRo/wHT | | hYELLOW |
: 20A ORG14GA. | | DECK SHUT |
| o GREY[ 77 |BLACK BLACK Bk DOWN MODULE |
30A TANBLK | — = w102 |
! 7 vl HARNESS L ] . GREY T seuow] ||
: FUSE LOCATION 1 HOURMETER 5
| (VIEWED FROM TOP) | | GREEN[3T7]BROWN sz - |
- T ————— - = I
| 5|4 g |
| et .l
] 10 SECOND TIMER HARNESS (5108120) : I N g l
|
' BLACK M ORG/GRN |
! ] proswitch | |
1 o, ! 1 o soeaeo |
&5 10 SEC. 8
: Toma [4]3]2]1] e GHEY |
| HaRNess [s]7]6]s) oesisy || p ORANGE| |
| [ |
> J¥G) | H ORGWHT |
NG | g ol |
6 | N % |
| = 3 £ I
TIME DELAY MODULE | H g |
SCHEMATIC £
| S D0 & |
|
| VOLTMETER ~ TEMPLAMP  OILPRESS.LAMP  GLOW PLUG LAMP | | TEMP GAUGE |
I 5022387 5023452 (RED} 5023452 {RED} 5023451 (AMBER) 5023303 l
\ |
| |

The above parts group applies to the following Mfg. Nos.:
5900507 (1S5100ZC33D ANSI)

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

87

TP 400-7471-L-5Z-F



Electrical Schematic

- Gauges & Lamps Circuit - S/N:

2015208488 & Above

WIRE HARNESS, 1551002

ORG/GRN

5408422G

5408422 RH NEUTRAL
SWITCH
021451 TO CONTROL
HARNESS
BROWN
OIL PRESS.
] TEMP. SWITCH
\ SWITCH ORG/GRN TEMP. 100221
28] 5022883X40 1 SENDER
S :m ; 5023449 A
2 soeziez | O) GREY
ORG/GAN % =S
g o
ORG/GAN ORG 14GA. = BLACK g PTO CLUTCH
- FUEL
SOLENOID
« ORG 14GA,
[ § TO CONTROL
X DELAY MODULE HARNESS
3 p STARTER RELAY
BLUE SS\‘I)VZIETOEE 3 ORG/ 5023310 ) 5021766 T
c WHT [ 2, 1 |ORG/BLK |
— — [BLACK YELLOW |
I © VELLOW |
= |
= /N BLACK BLUE |
ORGMWHT E
DIODE #3 P ORG 12GA. g
5022883X5 |
H
|
VIOLET KA viower RED12GA A N |
[l |
ORG/WHT RED 14GA. |
DIODE #2 |2 ‘Sa— L
5022880X5 {1 DECK LIFT DECK LIFT L]
& TOGGLE SWITCH SOLENOID
ENGINE i <] < s702042 BRW/ 5103910
BLOCK  [nEGATIVE BATTERY CABLE g TANBLK m NWHT S BLACK A N
; | EHE=ED | | e
o
< _—
-— _........._..............._.{ i i
NEGATIVE BATTERY CABLE I ALTERNATOR
BATTERY |s10%12 ORGWHT 8| veow -
x x + " @
5 3 POSITIVE BATTERY CABLE ORGWHT
LR Soarsss ORGAVHT h__h % A
@ o !
L BLACK BLACK €
Ll .24 < Z\RED126A
BLACK A 1 POSITIVE BATTERY CABLE | | e
5048756 2 | REDWHT 12GA.
= ]
i « o
12V OUTLET E I s IGNITION
5100016 3 Iz SWITCH
BLACK /™ RED 14GA. 5T7] TO 10 SECOND 50228831 TO GLOW
. TIMER HARNESS OR — PLUGS
7 STARTER MOTOR
(= E1715] oiopermmer wopuLe AND SOLENOID REDWHT 12GA.
5022883X23
RED/WHT 12GA.
vty U e e e ey T T T T T T T T TS oo o oo oo oo |
! RED 1 mzi. ORG 12GA. | | CONTROL PANEL HARNESS (sanniz1) TOMAIN |
| b HARNESS
| RED 12GA. === 30A VIOLET : | FTTBLACK :
ORANGE ORGAMHT
1
| RED 14GA~ 204 orawht 1| oRGGAN LS Mo |
! bl meviele]
| 20A ORG14GA. | | DECK SHUT |
! " GREY BLACK BLacic POWN MODULE |
| 30A TANBLK | — 5102 |
| - 1 HARNESS 4 < < YELLOW |
FUSE LOCATION Ul HOURMETER S S g
! (VIEWED FROM TOP) | s102417 < <2 |
| e e e e e A | B @ o =
| N s |
———————— U Y, W, N 7, é |
[ / —I p W N vy S |
: | b ORG/GRN |
PTO SWITCH
1] GREEN ] ~ 5022180 |
10 SEC. | P W Nei=aN = s |
R | BR GREY P |
©023453) || ORANGE o
_____________________ i o - |
I I AT\ 1T\ I\ I l
o) | 5 ORGWHT h P S |
(O | g ORGWHT N N P\, 8 |
6 ! BLACK
| k! - |
E B |
TIME DELAY MODULE | 3 H &

SCHEMATIC | 2 2 £ |
| < S & |
| VOLTMETER ~ TEMPLAMP  OILPRESS.LAMP  GLowpLuc amp | | TEme Gauce |
I 5022387 5023452 (RED} 5023452 {RED} 5023451 (AMBER) 5023303 l
| L"‘d{ |
| L |

The above parts group applies to the following Mfg. Nos.:
5900507 (1S5100ZC33D ANSI)

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

88

TP 400-7471-L-5Z-F



Electrical Schematic - Glow Plug Heat Circuit - S/N: 2015208488 & Above

5408422H

WIRE HARNESS, 1551002 ORG/GAN
5408422 LH NEUTRAL )| RH NEUTRAL
SWITCH SWITCH
o145t 021451 TO CONTROL
BLUE HARNESS
BROWN BROWN 11 GREEN
4
LUt L2 wimmen OlL PRESS.
] TEMP. SWITCH
\ SWITCH ORG/GRN TEMP. 100221
28] 5022883X40 1 SENDER
3 :m | DIODE #1 5023449
| 502288305 N
; soz2182 | = ' \GREY
ORG/GRN @ 3 ~/
ORG/GRN ORG 14GA. || BLACK 2 PTO CLUTCH
DS
- g FUEL
SOLENOID
] ORG 14GA,
S
[ TO CONTROL
HARNESS
switcH |3 DEL&‘&;‘H?E uLE STARTER RELAY
s P e ORG/BLK o |
ENg] Bl |
.
° | = o {BLACK YELLOW &) |
R YELLOW |
| L= ® |
| A BLack BLUE |
| ORGMWHT |
L] |
DIODE #3 ORG 12GA. |
5022883X8 §
|
|
VIOLET K\ VIOLET RED12GA_ A/~ ~N |
[l |
RGWHT Y |
DIODE #2 |2 ORS RED 14GA I
so22683%6 | DECK LIFT DECK LIFT L
& TOGGLE SWITCH SOLENOID
ENGINE _—————-mp © < 5102043 BRW/ 5103310
BLOCK  [nEGATIVE BATTERY CABLE g TANBLK m NWHT 7320 2Bk v
2
© N ]
- ......._.._.._......._.._.{ i —5 i
NEGATIVE BATTERY CABLE I ALTERNATOR
BATTERY |s10%12 loRGHT 8| veow -
x x + . =
ORGIWHT gy ORGVHT
5§ 8 POSITIVE BATTERY CABLE oRGAHT [
I3
@ o
i BLAGK>9/BLACK
i} .
BLACK POSITIVE BATTERY CABLE | |5
5048756 8
o
W
o
12V OUTLET IGNITION
5100016 SWITCH
BLACK /" ™\ RED 14GA. [T2[a]4] 0 10 sECOND | s022863%1 TO GLOW
. [E[E[7]s] [MER HARNESS OR STARTER MOTOR PLUGS
DIODE/MMER MODULE | AND SOLENOID REDWHT 12GA.
5022863X25
RED/WHT 12GA.
T T T o m T m— T | P e —— |
! RED 12GA. ?ns 12GA. | | CONTROL PANEL HARNESS (sanniz1) TOMAIN |
| = b HARNESS
| RED 12GA.H-30a vioLer ! FTT]BLACK |
! | | ORANGE |- |\ oRGMWHT |
| RED 14GA~ 204 ORG/WHT | ORGIGAN | YELLOW |
t
: 20A ORG14GA. | | DECK SHUT |
i DOWN MODULE |
: 30A ek | — BLACK ™ tozuon |
| - | HARNESS . Tl GREY FTH T3 T YELLOW I
FUSE LOCATION Ul HOURMETER s} g |8 Tetts
! (VIEWED FROM TOP) | s102417 ] 515 |
| e e e e e e e e 2 ke @@ e
| N s crev| |12 :
[~ —— = —— ——————————————— s Z ]
) 10 SECOND TIMER HARNESS (5408420) [ — o|C|g
! M ] S |
\ BLACK M N ORG/GRN |
\ me?ﬂ ! | ] PTOSWITCH | |
I :;:I B022180
= 10 SEC. GREEN = b3
: TO MAIN ﬂﬂﬂnm S| [ GREY| . . .. :
) Harness [s]7]5]5] wozsass || ORANGE| o |
_____________________ | | oremwhr = |
. e | 5 ORGMWHT |
e | & ORGWHT |
6 | N e A N %
| £ : 5 '
B @ ES ¥ |
TIME DELAY MODULE | H 2 ¥
SCHEMATIC | & g < BLUE/ |
| e} 50 S @ HT |
| VOLTMETER ~ TEMPLAMP  OILPRESS.LAMP  GLOW PLUG LAMP | | TEMP GAUGE |
I 5022387 5023452 (RED} 5023452 {RED} 5023451 (AMBER) 5023303 l
\ |
| |

The above parts group applies to the following Mfg. Nos.:

5900507 (1S5100ZC33D ANSI)

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

89

TP 400-7471-L-5Z-F






Hardware Identification

Common Hardware Types

Hex Head Capscrew

Carriage Bolt

@ @)

Standard Hardware Sizing

Hex Nut

When a washer or nut is identified as 1/2”, this is the
Nominal size, meaning the inside diameter is 1/2 inch; if a
second number is present it represent the threads per inch

When bolt or capscrew is identified as 1/2 - 16 x 2”, this
means the Nominal size, or body diameteris 1/2 inch; the
second number represents the threads per inch (16 in this
example, and the final number is the body length of the
bolt or screw (in this example 2 inches long).

The guides and ruler furnished below are designed to
help you select the appropriate hardware and tools.

—Q
L 11
< nside
£ ( - ) Diameter
% \
;* \ J
s | | |
N
@ Screw, 1/2 x 2
N Body
< Diameter
| N
L= Body
o Length
—<Q
L N
—
—X
< Y
N
—<
N
—_—n

Wrench & Fastener Size Guide

1/4” Bolt or Nut 5/16” Bolt or Nut
Wrench—7/16” Wrench—1/2”

3/8” Bolt or Nut
Wrench—9/16”

& Torque Specifications

Torque Specification Chart
FOR STANDARD MACHINE HARDWARE (Tolerance +20%)
Hardware : :
Grade <
SAE Grade 2 SAE Grade 5 SAE Grade 8
Size Of in/lbs in/lbs in/lbs
Hardware | ft/lbs | Nm. ft/ibs | Nm. ft/ibs | Nm.
8-32 19 2.1 30 3.4 41 4.6
8-36 20 2.3 31 3.5 43 49
10-24 27 3.1 43 49 60 6.8
10-32 31 3.5 49 55 68 7.7
1/4-20 66 7.6 8 10.9 12 16.3
1/4-28 76 8.6 10 13.6 14 19.0
5/16-18 1 15.0 17 231 25 34.0
5/16-24 12 16.3 19 25.8 27 34.0
3/8-16 20 27.2 30 40.8 45 61.2
3/8-24 23 31.3 35 47.6 50 68.0
7/16-14 30 40.8 50 68.0 70 95.2
7/16-20 35 47.6 55 74.8 80 108.8
1/2-13 50 68.0 75 | 102.0 110 149.6
1/2-20 55 74.8 90 | 1224 120 163.2
9/16-12 65 88.4 110 | 149.6 150 204.0
9/16-18 75 | 102.0 120 | 163.2 170 231.2
5/8-11 90 | 122.4 150 | 204.0 220 299.2
5/8-18 100 | 136 180 | 244.8 240 326.4
3/4-10 160 | 217.6 260 | 353.6 386 525.0
3/4-16 180 | 244.8 300 | 408.0 420 571.2
7/8-9 140 | 1904 400 | 544.0 600 816.0
7/8-14 155 | 210.8 440 | 598.4 660 897.6
1-8 220 | 299.2 580 | 788.8 900 |1,244.0
1-12 240 | 326.4 640 | 870.4 | 1,000 | 1,360.0
NOTES
1. These torque values are to be used for all hardware
excluding: locknuts, self-tapping screws, thread forming
screws, sheet metal screws and socket head setscrews.
2. Recommended seating torque values for locknuts:
a. for prevailing torque locknuts - use 65% of grade 5
torques.
b. for flange whizlock nuts and screws - use 135% of
grade 5 torques.
3. Unless otherwise noted on assembly drawings, all torque
values must meet this specification.

1/2” Bolt or Nut
Wrench—3/4”

7/16” Bolt or Nut
Wrench (Bolt)—5/8”
Wrench (Nut)—11/16”



Parts
Manual
1S5100Z Series

Zero-Turn Riding Mower

IT IS THE POLICY OF BRIGGS STRATTON TO IMPROVE ITS PRODUCTS WHENEVER IT
IS POSSIBLE AND PRACTICAL TO DO SO. WE RESERVE THE RIGHT TO MAKE
CHANGES OR ADD IMPROVEMENTS AT ANY TIME WITHOUT INCURRING ANY
OBLIGATION TO MAKE SUCH CHANGES ON PRODUCTS MANUFACTURED

Briggs and Stratton Power Products Group, LLC.

5375 North Main Street
Munnsville, NY 13409 USA
800-933-6175

www.ferrisindustries.com

© Copyright 2012 Briggs and Stratton Corporation
All Rights Reserved. Printed In USA.





<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.5
  /CompressObjects /Off
  /CompressPages false
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /CMYK
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize false
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness false
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Remove
  /UsePrologue false
  /ColorSettingsFile (None)
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages false
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages false
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages false
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 2400
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly true
  /PDFXNoTrimBoxError false
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile (U.S. Web Coated \050SWOP\051 v2)
  /PDFXOutputConditionIdentifier (CGATS TR 001)
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<
    /ENU (Briggs Graphics with 300dpi downsamples. Includes crops and bleed.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks true
      /AddPageInfo false
      /AddRegMarks false
      /BleedOffset [
        9
        9
        9
        9
      ]
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName ()
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /HighResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MarksOffset 12.002400
      /MarksWeight 0.250000
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PageMarksFile /RomanDefault
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
    <<
      /AllowImageBreaks true
      /AllowTableBreaks true
      /ExpandPage false
      /HonorBaseURL true
      /HonorRolloverEffect false
      /IgnoreHTMLPageBreaks false
      /IncludeHeaderFooter false
      /MarginOffset [
        0
        0
        0
        0
      ]
      /MetadataAuthor ()
      /MetadataKeywords ()
      /MetadataSubject ()
      /MetadataTitle ()
      /MetricPageSize [
        0
        0
      ]
      /MetricUnit /inch
      /MobileCompatible 0
      /Namespace [
        (Adobe)
        (GoLive)
        (8.0)
      ]
      /OpenZoomToHTMLFontSize false
      /PageOrientation /Portrait
      /RemoveBackground false
      /ShrinkContent true
      /TreatColorsAs /MainMonitorColors
      /UseEmbeddedProfiles false
      /UseHTMLTitleAsMetadata true
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


